PARTS MANUAL

GLASS FRONT VERSATILE CASCADE MERCHANDISER

VGM-3000,/4000,/9000




LIST OF FIGURES

FIGURE 1. SNACK VENDOR MERCHANDISER . ... e 1-1

FIGURE 2. OUTER DOOR AS S E M B LY ..ttt ettt ee e 1-6
FIGURE 3. SNACK TRAY-DOUBLE HELIX , ASSEMBLY . ...t 1-11
FIGURE 4. SNACK TRAY-DOWN AS S EM B LY ...ttt e 1-13
FIGURES. DRINK TRAY-UP AS S EM B LY ...t ettt eas 1-15
FIGURE 6. DELIVERY BOX AS S E M B LY ...ttt ettt 1-18
FIGURE 7. POWER PANEL AS S E M B LY ...ttt et eens 1-21
FIGURE 8. REFRIGERATION MODULE . ... e ettt 1-23
FIGURE 9. "T” HANDLE LATCH ASSEMBLY ... ittt e e e 1-28
FIGURE 10. T HANDLE LAT CH .ottt e e e 1-30
FIGURE 11. SWITCH POWER AS S EMBLY ...t et 1-32
FIGURE 12. BUTTON AS S EM B LY. .ttt e ettt ettt 1-34
FIGURE 13. COIN INSERT AS S E M B LY ...ttt aeas 1-36
FIGURE 13A. COIN INSE R T AS S EM B LY ...ttt 1-38

FIGURE 14. LAMP ASSEMBLY




LIST OF FIGURES

FIGURE 15, COIN INS E R T . e e ettt et et e et e e e e e e e e e e 1-43
FIGURE 15A. COIN INSE R T . ..o e e e 1-45
FIGURE 16.LCD SCREEN ASSEMBLY ...t et e 1-47
FIGURE 17. RAIL-RIGHT, DOWN ASSEMBLY . ... e 1-49
FIGURE 18. RAIL-RIGHT, UP ASSEMBLY ... e e 1-51
FIGURE 19. RAIL-LEFT, DOWN AS S EMBLY ..o e 1-53
FIGURE 20. RAIL-LEFT, UP AS S EMBLY . ..o e 1-55
FIGURE 21. DELIVERY DOOR ASSEMBLY ... e 1-57
FIGURE 22. HELIX CONFIGURATION AND OPTION. ... et 1-59
FIGURE 23. ELECTRICAL HARNESSES ILLUSTRATION (FOR VCM=3000) ....uttuuuiiiniiiaiiieei e 1-62
FIGURE 24. ELECTRICAL HARNESSES ILLUSTRATION (FOR VCM=4000) .....cc.uiiiiiiiiiiiaiiie e 1-80
FIGURE 25. ELECTRICAL HARNESSES ILLUSTRATION (FOR VCM=5000) ....uttuuuiiiniiiaiiieeie e 1-98
FIGURE 26. WIRING DIAGRAM (FOR VCM=3000) .. .cuuiittititeiieeet ettt e e et e et e e eeens 1-116
FIGURE 27. WIRING DIAGRAM (FOR VCM=4000) .. .cuuiitiiiieiiie ettt ettt et 1-117
FIGURE 28. WIRING DIAGRAM (FOR VCM=5000) .. ...ttt et et e e e e e e e e e eaneeees 1-118

FIGURE 29. SCREW & NU T ..ttt et ettt e ettt ettt eens 1-119




LIST OF TABLES

SNACK VENDOR MERCHANDISER. ... ittt ettt 1-2
OUTER DOOR AS SEMBLY ...ttt e ettt et 1-7
SNACK TRAY-DOUBLE HELIX, ASSEMBLY. .. e 1-12
SNACK TRAY-DOWN AS S EMBLY ...ttt aenes 1-14
DRINK TRAY-UP ASSEMBLY . ..ottt 1-16
DELIVERY BOX AS S E M B LY ..ot ettt 1-19
POWER PANEL AS S EMBLY . ..ttt ettt ne 1-22
REFRIGERATION MO DU LE ... e ettt ettt ees 1-24
"T” HANDLE LATCH ASSEMBLY. ...ttt ettt e et e e e e eeens 1-29
LI = 7 N T I I PP 1-31
SWITCH POWER ASSEMBLY .ttt 1-33
BUTTON AS S EMBLY ...ttt ettt ettt ettt e eas 1-35

COIN INSERT AS S EMBLY ..ottt 1-37




LIST OF TABLES

COIN INSERT ASSEMBLY (A ittt ittt ettt e e et e et e e e et e e e e e e e e e e e e eenees 1-39
LAMP A S S E M B LY ..o e e 1-42
COIN IN S E R T ettt et ettt ettt ettt 1-44
(0T @ 1N N ES] = N P 1-46
LCD SCREEN AS S E M B LY . i 1-48
RAIL-RIGHT, DOWN AS S EM B LY ...ttt 1-50
RAIL-RIGHT, UP AS S E M B LY .. et 1-52
RAIL-LEFT, DOWN AS S EMBLY ...ttt 1-54
RAIL-LEFT, UP AS S EMBLY ...ttt ettt 1-56
DELIVERY DOOR ASSEMBLY ..ottt 1-58

S O R E W & NU T e e ettt 1-127




Figure 1. Snack Vendor Merchandiser Illustrated Parts Manual REV. 1

56 57 58 60

55
54 [
53
52 T
51
50
49
61
47

46
45

39




Snack Vendor Merchandiser

LHlustrated Parts Manual REV./

SNACK VENDOR MERCHANDISER (VCM-3000/4000/5000)
ITEM NOTE PART NO. PART DESCRIPTION QTY
1 3960100 UPPER HINGE OF OUTER DOOR 1
2 3960001 PLATE-UPPER HINGE 1
VCM-4000 3960002

3 VCM-3000 3160001 WATER GUARD 1
VCM-5000 5170001
VCM-4000 3990100

4 VCM-3000 3160100 LINER CHEST ASSY. 1
VCM-5000 5170100

5 3990200 RIGHT SHELF ASSY. 1
VCM-4000 3960400

6 VCM-3000 3160200 CABINET WELD ASSY. 1
VCM-5000 5170200
VCM-4000 3960003

7 VCM-3000 3160002 INSULATION-CABINET BACK 1
VCM-5000 5170002

3960004 PANEL-TRAY CORD 1

B12 M6 RIBBED FLAT HEAD RIVET NUT 14

10 3871500 RAIL-RIGHT, UP ASSEMBLY 1

11 3870300 RAIL-RIGHT, DOWN ASSEMBLY 1
VCM-4000 3980001

12 VCM-3000 3160003 POWER SUPPLY CORD 1
VCM-5000 5170003

13 3960006 POWER CORD COVER 1

14 3960007 LINER CHEST PARTITION BRACKET-BACK 1




Snack Vendor Merchandiser

LHlustrated Parts Manual REV./

15 3960008 INSULATION-CABINET RIGHT 1
16 3960009 STORAGE DRAWER-UPPER 5
17 3960010 STORAGE DRAWER RAIL 6
18 3960011 STORAGE DRAWER-BOTTOM 1
19 3960012 LINER CHEST PARTITION BRACKET-BOTTOM 1
20 3900001 CABLE CLAMP 1
21 3960014 CABLE CLAMP BRACKET 1
22 3980003 BRACKET-GROUND 1
23 3960016 RIGHT SHELF 1
24 3960017 LEFT SHELF 1
25 3960018 SHELF 1
VCM-4000 3960019
26 VCM-3000 3160004 INSULATION-CABINET BOTTOM 1
VCM-5000 5170004
27 3960500 “T” HANDLE LATCH 1
28 B3 PLAIN WASHER ¢ 6 4
29 B6 65 Mn LOCK WASHER 4
30 Al2 SCREW M6 X20,HEX HEAD 4
31 A26 BOLT M8 X 25 12
32 3960020 LEG-WELD 4
33 A33 BOLT M20 X 45 4
34 3960021 RAMP 1
35 A27 SCREW M4 X 20, GRAVITATION HEAD 2
36 3980300 SWITCH POWER ASSEMBLY 1
17 VCM-4000/5000 3980400 REFRIGERATION MODULE !
VCM-3000 3160400




Snack Vendor Merchandiser

LHlustrated Parts Manual REV./

38 Al7 BOLT M8 X 35 4
39 3960800 HINGE WELD-BOTTOM 1
40 BI5 M8 NUT 2
41 B4 WASHER &8 16
42 B7 LOCK WASHER &8 16
43 3960029 Cu WASHER-DOOR SPINDLE 1
3980500 POWER PANEL ASSEMBLY 1
4 3980500C | POWER PANEL ASSEMBLY (WITH GLASS HEATOR) 1
VCM-4000 3990300
45 TCML3000/5000 10100 DRINK TRAY-DOWN, ASSEMBLY 1
46 VEM-4000 3990400 DRINK TRAY-UP, ASSEMBLY 1
VCM-3000/5000 3910200
47 VEM-4000 3990500 SNACK TRAY-DOWN, ASSEMBLY !
VCM-3000/5000 3910300
48 VEM-4000 3990600 SNACK TRAY-MIDDLE, ASSEMBLY 2
VCM-3000/5000 3910400
49 3960022 PREVENT PRYING BOARD-OUTER DOOR 1
50 3960030 INSULATION-LINER CHEST-LEFT 1
VCM-4000 3960023
51 VCM-3000 3160005 INSULATION-CABINET UPPER 1
VCM-5000 5170005
VCM-4000 3960024
52 VCM-3000 3160006 INSULATION-LINER CHEST-UPPER 1
VCM-5000 5170006
53 3871600 RAIL-LEFT, DOWN ASSEMBLY
54 3960025 INSULATION-CABINET LEFT 1
55 3990700 SNACK TRAY-UP, ASSEMBLY 1




Snack Vendor Merchandiser LHlustrated Parts Manual REV./

56 3871700 RAIL-LEFT, UP ASSEMBLY 6
57 3960026 INSULATION-LINER CHEST-RIGHT
VCM-4000 3900002
58 VCM-3000 3160007 NAME PLATE 1
VCM-5000 5170007
VCM-4000 3900100
VCM-3000 3160300 OUTER DOOR ASSY.
VCM-5000 5170300
VCM-4000B 3900100B
59 VCM-3000B 3160300B OUTER DOOR ASSY. (WITH LED) 1
VCM-5000B 5170300B
VCM-4000C 3900100C
VCM-3000C 3160300C OUTER DOOR ASSY. (WITH THE HEAT-GLASS)
VCM-5000C 5170300C
60 3960031 LINER CHEST PARTITION BRACKET-UPPER
61 3990901 RETAINER BOARD-SEPARATE THE WARM BOARD 2
VCM-4000 3990800
62 VCM-3000 3160500 SEPARATE THE WARM BOARD ASSY. 1
VCM-5000 5170400
VCM-4000C 4100008C
63 VCM-3000C 3160008C THE BRACKET BOARD-TRANSFORMER 1
VCM-5000C 5170008C
64 VCM-3000C/4000C/5000C 4100007C TRANSFORMER 1




Figure 2. Outer Door Assembly

Illustrated Parts Manual REV. 1

&
J
/
M
f

18 19 20/ 21/ 22 23L 25 \26

3

N

—_

52 45
/—~\\/
7
/

~ ~
53 51

54




Outer Door Assembly Llustrated Parts Manual REV./

OUTER DOOR ASSEMBLY3900100(FOR 4000)/3160300(FOR 3000)/ 5170300(FOR 5000)

ITEM NOTE PART NO. PART DESCRIPTION QTY
VCM-4000 3900101
VCM-3000 3160301 DOOR GLASS 1
! VCM-5000 5170301
VCM-4000C 3900101C
VCM-3000C 3160301C DOOR GLASS (HEAT) 1
VCM-5000C 5170301C
VCM-4000 3900102
2 VCM-3000 3160302 DOOR WELD ASSEMBLY 6
VCM-5000 5170302
3 3980602 PROTECTIVE PLATE MAIN DOOR 1
4 3980667 THE RESERVE DECORATE PANEL(ONLY FOR M.D.B) 1
5 3980603 OUTER BOARD-BILL VALIDATOR 1
6 B22 HEXAGON NUT M4 WITH NONMETAL INSERT 10
7 3980604 BOARD-BILL VALIDATOR,ASSEMBLY 1
8 3900103 BILL VALIDATOR 1
9 3980606 COIN INSERT,ASSEMBLY 1
3980606A COIN INSERT,ASSEMBLY 1
10 3960913 “T” HANDLE LATCH ASSEMBLY 1
11 3980607 BOARD-CARD 1
12 3900104 CARD READER 1
13 3960918 TRIM-COIN CUP 1
14 3960917 GATE-COIN RETURN 1
3960917A GATE-COIN RETURN 1
15 3960919 COIN CUP 1
3960919A COIN CUP ASSEMBLY 1




Outer Door Assembly Llustrated Parts Manual REV./

16 3900105 COIN MECHANISM 1
17 3980610 COIN MECHANISM MOUNT 1
18 3980611 COIN BOX SEAT 1
19 3960920 COIN RETURN CHUTE ASSEMBLY 1
20 3960921 COIN BOX 1
21 B23 HEXAGON NUT M6 WITH NONMETAL INSERT 1
22 3960925 BRACKET-DOOR GLIDE 1
23 3960924 DOOR GLIDE 4
24 A28 CROSS RECESSED PANHEAD TAPPING SCREW ST4.2X10 1
25 Al4 BOLT M6 X35 1
26 3900106 DOOR PARTITION LEFT 1
VCM-4000 3980613
27 VCM-3000 3160303 DOOR GLASS HOLDER-BOTTOM 1
VCM-5000 5170303
VCM-4000 3980614
28 VCM-3000 3160304 INSULATION-DELIVERY BOX, BOTTOM 1
VCM-5000 5170304
VCM-4000 3900107
29 VCM-3000 3160305 DELIVERY BOX ASSEMBLY 1
VCM-5000 5170305
VCM-4000 3980616
30 VCM-3000 3160306 INSULATION FOAM-OUTER DOOR,BOTTOM 1
VCM-5000 5170306
31 3900108 DOOR SWITCH 1
32 3980618 BOARD-DOOR SWITCH 1
VCM-4000 3900109
33 VCM-3000 3160307 DOOR INNNER SCLAEBOARD-DOWN 1
VCM-5000 5170307

-8 -



Outer Door Assembly

LHlustrated Parts Manual REV./

VCM-4000 3900110
34 VCM-3000 3160308 DOOR DELIVERY ZERO INNER ATTEMPERATOR 1
VCM-5000 5170308
VCM-4000 3900111
35 VCM-3000 3160309 DOOR GLASS PRESS BOARD-DOWN 1
VCM-5000 5170309
VCM-4000 3900112
36 VCM-3000 3160310 OUTER DOOR GLASS MAT-DOWN 1
VCM-5000 5170310
VCM-4000 3900113
37 VCM-3000 3160311 GLASS HOLDER-BOTTOM AND UPPER 2
VCM-5000 5170311
38 3900114 OUTER DOOR GLASS HOLDER-LEFT AND RIGHT 2
39 3960962 BOARD-OUTER DOOR SIDE LOCK 1
VCM-4000 3960937
40 VCM-3000 3160312 GASKET-OUTER DOOR 1
VCM-5000 5170312
41 3980621 INSULATION BOARD-OUTER DOOR, RIGHT 2
42 3980622 FOAM-OUTER DOOR, RIGHT 1
43 3900115 DOOR PARTITION, RIGHT 1
44 3960933 WATER PROOF PLATE 1
VCM-4000 3900138
VCM-3000 3160313 LAMP ASSEMBLY 1
45 VCM-5000 5170313
VCM-4000B 3900138B
VCM-3000B 3160313B LED ASSEMBLY (UPPER) 1
VCM-5000B 5170313B




Outer Door Assembly

LHlustrated Parts Manual REV./

46 3960963 AIRPROOF BOARD-OUTER DOOR,RIGHT 1
VCM-4000 3960964
47 VCM-3000 3160314 AIRPROOF BOARD-OUTER DOOR,UPPER  AND 5
BOTTOM
VCM-5000 5170314
48 3900116 GLASS HOLDER-LEFT AND RIGHT 2
49 3900117 OUTER DOOR GLASS MAT-LEFT 1
50 3900118 WIRE BUSHING 2
51 VCM-3000B/4000B/5000B 4100119B LED ASSEMBLY (SIDE) 2
VCM-4000B 4100101B
52 VCM-3000B 31603101B LED CONTROL BOARD (UPPER) 1
VCM-5000B 5170101B
VCM-4000B 4100102B
53 VCM-3000B 3160102B BRACKET BOARD-LED (UPPER) 1
VCM-5000B 5170102B
54 VCM-3000B/4000B/5000B 4100103B BRACKET BOARD-LED (SIDE) 1
55 VCM-3000B/4000B/5000B 4100103B LED CONTROL BOARD (SIDE) 3
56 A7 CROSS RECESSED PAN HEAD SCREW M3 X8 9
57 B27 PLAIN WASHER ¢ 3 9
58 B37 SINGLE COIL SPRING LOCK WASHER ¢ 3 WITH SQUARE ENDS 9
59 B19 &3 NUT 9

-10-




Figure 3. Snack Tray-Double Helix, Assembly Illustrated Parts Manual REV. 1

9
SEE FIG 22 10

11

18

/// o\

~11-



Snactk Tray-Double Helix, Assembly Lllustrated Parts Manual REV./

SNACK TRAY-DOUBLE HELIX, ASSEMBLY 3990600(FOR 4000)/3910400(FOR 3000 AND 5000)
ITEM NOTE PART NO. PART DESCRIPTION QTY
1 VEM-4000 3990301 DRAWER STORAGE BOX 1
VCM-3000/5000 3910101
) VCM-4000 3990302 LABEL HOLDER |
VCM-3000/5000 3910102

3 3870901 PRICE LABLE 3
4 3870902 SELECTION STIP 3
5 3871301 MAT-BIG SPACE 3
6 A32 POP RIVET, OPEN TRUSS HEAD 3 X 8 5
7 3870904 GUIDED RAIL-DRAWER LEFT, ASSEMBLY 1

VCM-4000 HELIX 3
; VCM-3000/5000 HELIX 3
9 3870911 MOTOR, SINGLE HELIX 3
10 3870910 HELIX COUPLING 3
11 3870919 HELIX 3
12 3870912 DRAWER SHELF 3
13 3870913 RAIL TRAY-RIGHT, ASSEMBLY 1
14 3871202 MOTOR, DOUBLE HELIX 1
15 A31 SCREW M4 X 12 14
16 A28 CROSS RECESSED PAN HEAD TAPPING SCREW ST4.2X 10 17
17 3870917 BLOCK BAR-DRAWER 2
18 3870916 PIN
19 3870918 ORIENTATION BAR-DRAWER
20 B29 PLAIN WASHER o 4 14
21 HELIX 1
22 B22 HEXAGON NUT M4 WITH NONMETAL INSERT 14
23 B28 SINGLE COIL SPRING LOCK WASHER 4 WITH SQUARE ENDS 14

S12-



Figure 4. Snack Tray-Down Assembly 1llustrated Parts Manual REV. 1

11 12 13

st FIGQ\W / o o

X

N

13-



Snack Tray-Down Assembly

LHlustrated Parts Manual REV./

SNACK TRAY-DOWN ASSEMBLY 3990500(FOR 4000)/3910300(FOR 3000 AND 5000)

ITEM NOTE PART NO. PART DESCRIPTION QTY
1 3870901 PRICE LABLE
2 3870902 SELECTION STIP
3 VEM-4000 3990301 DRAWER STORAGE BOX 1
VCM-3000/5000 3910101
4 3870904 GUIDED RAIL-DRAWER LEFT, ASSEMBLY 1
5 VCM-4000 3870905 LABEL HOLDER |
VCM-3000/5000 3910102
6 A32 POP RIVET, OPEN TRUSS HEAD 3 X 8 5
7 A10 POP RIVET, OPEN TRUSS HEAD 4 X 8 4
8 HELIX 2
9 HELIX 2
10 3870911 MOTOR, SINGLE HELIX 8
1 3870912 DRAWER SHELF 7
12 A28 CROSS RECESSED PAN HEAD TAPPING SCREW ST4.2X 10 17
13 B29 PLAIN WASHER & 4 8
14 3870919 PRESS SPRING 8
15 3870910 HELIX COUPLING 8
16 3870913 RAIL TRAY-RIGHT, ASSEMBLY 1
17 3870917 BLOCK BAR-DRAWER 1
18 3870916 PIN 2
19 A31 SCREW M4 X 12 4
20 3870918 ORIENTATION BAR-DRAWER 2
21 B29 PLAIN WASHER & 4 4
2 B22 HEXAGON NUT M4 WITH NONMETAL INSERT 4

- 14-




Figure5 . Drink Tray-Up Assembly Illustrated Parts Manual REV. 1

27

15 16 17 18 19
SEE FIG22 13 14
/ 20
11 21
29

24

23

12

/// S %

~15-



Drink Tray-Up Assembly Lllustrated Parts Manual REV./

DRINK TRAY-UP ASSEMBLY 3990400(FOR 4000)/3910200(FOR 3000 AND 5000)

ITEM NOTE PART NO. PART DESCRIPTION QTY
1 3870901 PRICE LABLE
2 3870902 SELECTION STIP
3 VEM-4000 3990301 DRAWER STORAGE BOX 1
VCM-3000/5000 3910101
4 3870904 GUIDED RAIL-DRAWER LEFT, ASSEMBLY 1
5 VCM-4000 3990302 L ABEL HOLDER |
VCM-3000/5000 3910102
6 VEM-4000 3990303 STRENGTH BOARD-DRAWER, DOWN 1
VCM-3000/5000 3910103
3870907 STAFF, BLOCK WATER BOTTLED 2
3870908 BRACKET-STAFF, BLOCK WATER BOTTLED 2
A32 POP RIVET, OPEN TRUSS HEAD 3 X 8 5
10 A10 POP RIVET, OPEN TRUSS HEAD 4 X 8 4
1 3870909 SUPPORT BAR 8
12 3870910 HELIX COUPLING 8
13 HELIX 8
14 A28 CROSS RECESSED PAN HEAD TAPPING SCREW ST4.2X 10 17
15 B29 PLAIN WASHER & 4 8
16 3870919 PRESS SPRING 8
17 3870911 MOTOR, SINGLE HELIX 8
18 3870912 DRAWER SHELF 7
19 3870913 RAIL TRAY-RIGHT, ASSEMBLY 1
20 A31 SCREW M4 X 12 4
21 3870917 BLOCK BAR-DRAWER 1

- 16 -



Drink Tray-Up Assembly Lllustrated Parts Manual REV./

22 3870916 PIN 2

23 A31 SCREW M4 X 12 10

24 3870918 ORIENTATION BAR-DRAWER 2

25 B29 PLAIN WASHER ¢ 4

26 B22 HEXAGON NUT M4 WITH NONMETAL INSERT 10

VCM-4000 3990401

27 STAFF-BLOCK DRINK BOTTLED 1

VCM-3000/5000 3910201

-17-



15

21
S

Figure 6. Delivery Box Assembly Illustrated Parts Manual REV. 1
1

W 2
=

/.
/

18-



Delivery Box Assembly

LHlustrated Parts Manual REV./

DELIVERY BOX ASSEMBLY 3900107 (FOR 4000)/3160305(FOR 3000)/ 5170305(FOR 5000)
ITEM NOTE PART NO. PART DESCRIPTION QTY

VCM-4000 3900119

1 VCM-3000 3160315 DELIVERY WELDMENT 1
VCM-5000 5170315

2 A9 POP RIVET,CLOSE TRUSS HEAD 4 X8 4
VCM-4000 3900120

3 VCM-3000 3160316 DOOR BOARD 1
VCM-5000 5170316

4 3900121 SUPPORT BOARD 2

5 3900122 PIN 4

6 B9 ¢ 6 E-RING 2

7 3900123 CIRCLE-STOP AND SEPARATE 1

8 3900124 ACTUATOR 2
VCM-4000 3900125

9 VCM-3000 3160317 DELIVERY SHAFT 1
VCM-5000 5170317
VCM-4000 3900126

10 VCM-3000 3160318 ANTI-CHEAT PANEL PIVOT 2
VCM-5000 5170318
VCM-4000 3900127

11 VCM-3000 3160319 ANTI-CHEAT PANEL 1
VCM-5000 5170319
VCM-4000 3900128

12 VCM-3000 3160320 LEAD WIND BOARD 1
VCM-5000 5170320

-19-



Delivery Box Assembly Llustrated Parts Manual REV./

13 VEM-4000/5000 3900129 DELIVERY MONNT-LEFT 1
VCM-3000 3160321

14 B31 $3.5 E-RING 1

s VCM-4000/5000 3900130 DEKUVERT MONNT-RIGHT |
VCM-3000 3160322

16 3980632 LAUNCH BOARD, ASSEMBLY 1

17 A20 CROSS RECESSED PAN HEAD SCREW M3 X 6 12

18 3980627 RECEIVE BOARD, ASSEMBLY 1
VCM-4000 3900131

19 VCM-3000 3160323 DELIVERY DOOR ASSEMBLY 1
VCM-5000 5170321
VCM-4000 3900132

20 VCM-3000 3160324 DELIVERY BOARD-BOTTOM 1
VCM-5000 5170322

21 A55 CROSS RECESSED FLAT HEAD SCREW M4 X 6 5

22 B8 &5 E-RING

23 3900145 SUPPORT BAR-BACK 2
VCM-4000 3900146

24 VCM-3000 3160325 MAT-DELIVERY BOX 1
VCM-5000 5170323

25 AS54 CROSS RECESSED PAN HEAD SCREW M5X 16 2

26 B36 &5 NUT (65Mn) 2

27 B5 SINGLE COIL SPRING LOCK WASHER &5 WITH SQUARE ENDS 2

28 B2 PLAIN WASHER &5 2

29 B13 &5 NUT 2

-20-



Figure 7. Power Panel Assembly Illustrated Parts Manual REV. 1

_91-



Power Panel Assembly Llustrated Parts Manual REV./
POWER PANEL ASSEMBLY 3980500/3980500C(FOR 3000(C)/4000(C)/5000(C))
ITEM NOTE PART NO. PART DESCRIPTION QTY

1 A4 CROSS RECESSED PAN HEAD TAPPING SCREW ST4.2X13 4
2 3980501 I5AMP FUSE

3 3980502 BRACKET-SWITCH MOUNTING 1

VCM-3000C/4000C/5000C 3980502C BRACKET-SWITCH MOUNTING (WITH GLASS HEATOR)

4 3961704 CIRCUIT-BREAKER LABEL 1
5 3980503 FUSE HOLDER 2
6 3980504 15AMP FUDE LABEL 1
7 3980505 3.15AMP FUSE 1
8 3961705 3.15AMP FUSE LABEL 1
9 A3l SCREW M4X12 2
10 3980506 CIRCUIT BREAKER 1
11 A9 POP RIVET,CLOSE TRUSS HEAD 4 X9 2
12 3961711 BRACKET-CIRCUIT BREAKER 2
13 3961712 PLATE-CIRCUIT-BREAKER 1
14 SC791-6XAW, VCM-3000C/4000C/5000C 3980507C SWITCH (WITH LIGHT) 1

-0




Figure 8. Refrigeration Module Illustrated Parts Manual REV. 1

8
/2 7
72 6
3
/ LENSD




Refrigeration Module Llustrated Parts Manual REV./

REFRIGERATION MODULE 4100300B (FOR 4000/5000)/3160300B(FOR 3000)
ITEM NOTE PART NO. PART DESCRIPTION QTY

VCM-4000/5000 4100301B

1 CABLE COVER 1
VCM-3000 3160301B
VCM-4000/5000 4100302B

2 PANEL-EVAP-UPPER 1
VCM-3000 3160302B
VCM-4000/5000 4100303B

3 FOAM UPPER 1
VCM-3000 3160303B
VCM-4000/5000 4100304B

4 EVAPORATOR FAN 1
VCM-3000 3160304B

5 A35 CROSS RECESSED PAN HEAD SCREW M4X 16 4

6 B29 PLAIN WASHER ¢4 4

7 B28 SINGLE COIL SPRING ¢4 LOCK WASHER WITH SQUARE ENDS 4

8 B18 b4 NUT 4
VCM-4000/5000 4100305B

9 PANEL-FAN MOUNT 1
VCM-3000 3160305B

10 3960723 DRAIN-WATER BATH 1

11 B30 PLAIN WASHER ¢ 12 1

12 B16 ¢ 12 NUT 1
VCM-4000/5000 4100306B

13 RIGHT-ANGLE 90° 1
VCM-3000 3160306B
VCM-4000/5000 4100307B

14 BRACKET-EVAP-CONNECTION-END 1
VCM-3000 3160307B
VCM-4000/5000 4100308B

15 FOAM-SIDE-RIGHT 1
VCM-3000 3160308B
VCM-4000/5000 4100309B

16 PANEL-EVAP-RIGHT 1
VCM-3000 3160309B

-4 -



Refrigeration Module Llustrated Parts Manual REV./

17 A28 CROSS RECESSED PAN HEAD TAPPING SCREW ST4.2X10 33
VCM-4000/5000 4100310B
18 PANEL-EVAP-RIGHT 2 1
VCM-3000 3160310B
19 3870533 TEMPERATURE SPY HOOP 1
VCM-4000/5000 4100311B
20 TEMPERATURE SPIER 2
VCM-3000 3160311B
VCM-4000/5000 4100312B
21 SHEATH TUBE 2
VCM-3000 3160312B
22 A2 CROSS RECESSED PANHEAD TAPPING SCREW ST2.9X8 2
VCM-4000/5000 4100313B
23 BASE-EVAP-SECTION 1
VCM-3000 3160313B
VCM-4000/5000 4100314B
24 FOAM-BOTTOM 1
VCM-3000 3160314B
25 4100315B EVAPORATOR 1
VCM-4000/5000 4100316B
26 FRONT-AIR-RETURN 1
VCM-3000 3160315B
VCM-4000/5000 4100317B
27 TECHNICS TUBE 1
VCM-3000 3160316B
VCM-4000/5000 4100318B
28 COMPRESSOR 1
VCM-3000 3160317B
29 3980432 RUBBER-COMPRESSOR UPPER 1
VCM-4000/5000 4100319B
30 COMPRESSOR ANNEX 1
VCM-3000 3160318B
VCM-4000/5000 4100320B
31 TUBE-EVAP TO COMPRESSOR 1
VCM-3000 3160319B
VCM-4000/5000 4100321B
32 HEAT PRESERVATION TUBE 1
VCM-3000 3160320B

_25-



Refrigeration Module Llustrated Parts Manual REV./

VCM-4000/5000 4100322B
33 CAPILLARY 1
VCM-3000 3160321B
34 3980431 STRIP TIE
VCM-4000/5000 4100323B
35 COMPRESSOR ANNEX (STARTER ) 1
VCM-3000 3160322B
36 A35 CROSS RECESSED PAN HEAD SCREW M4 X 16 15
37 B29 PLAIN WASHER ¢ 4 8
38 B28 SINGLE COIL SPRING ¢4 LOCK WASHER WITH SQUARE ENDS 5
39 3160323B | WATER BATH 1
40 4100324B | FOAM-WATER BATH 1
VCM-4000/5000 4100325B
41 TUBE-DISHARGE LINE 1
VCM-3000 3160324B
VCM-4000/5000 4100326B
42 BASE BOARD 1
VCM-3000 3160325B
43 3980422 DRAIN-WATER BATH,SOFT 1
44 3980420 DAMP
VCM-4000/5000 4100327B
45 TUBE-ENTER CONDENSER 1
VCM-3000 3160326B
46 3960736 DRIER 1
47 3980427 SPONGE (WITH GLUE ) 1
48 3980425 SCREW TO GROUND M4 X 8 3
VCM-4000/5000 4100328B
49 TUBE-CONDENSER TO DIRER 1
VCM-3000 3160327B
VCM-4000/5000 4100329B
50 BAFFLE-THE COOL SIDE 1
VCM-3000 3160328B
51 3980403 CLIP BAR 3
52 3160329B | SPONGE BAR 1

- 26 -



Refrigeration Module

LHlustrated Parts Manual REV./

53 3960702 CONDENSER 1
54 A34 CROSS RECESSED PAN HEAD SCREW M6X 16 8
55 B3 PLAIN WASHER ¢ 6 16
56 B14 &6 NUT
57 B6 SINGLE COIL SPRING ¢ 6 LOCK WASHER WITH SQUARE ENDS
VCM-4000/5000 4100330B
58 THE COOL BOTTOM FOAM 1
VCM-3000 3160330B
59 3960704 SHROUND-CONDENSER FAN 1
60 3960701 BRACKET-CONDENSER MOTOR 1
61 3980401 CONDENSER FAN 1
62 B18 b4 NUT 2
VCM-4000/5000 4100331B
63 PANEL-ACCESS 1
VCM-3000 3160331B
64 3960726 LABEL-PHYSICAL PROTECTION 1
65 3960725 LABEL-SERVICING OF MOVING 1
VCM-4000/5000 4100332B
66 FOAM-THE OUTER PANEL 1
VCM-3000 3160332B
VCM-4000/5000 4100333B
67 PANEL-EVAP-LEFT 1
VCM-3000 3160333B
VCM-4000/5000 4100334B
68 PAN-CONDENSATE 1
VCM-3000 3160334B
VCM-4000/5000 4100335B
69 FOAM-SIDE-FRONT-LEFT 1
VCM-3000 3160335B
VCM-4000/5000 4100336B
70 BRACKET-EVAP-FAN-END 1
VCM-3000 3160336B
71 3980411 PRESS WIRE LOOP 8
72 3980403 CLIP BAR 1

_27-




Figure 9. ”T” Handle Latch Assembly 1llustrated Parts Manual REV. 1

98-



"7 Handle Latch Assembly

LHlustrated Parts Manual REV./

»T> HANDLE LATCH ASSEMBLY 3960913(FOR 3000/4000/5000)
ITEM NOTE PART NO. PART DESCRIPTION QTY
1 3960956 KEY 1
2 3960957 501 KEYHOLE 1
3 3960958 “T” HANDLE LATCH 1
4 3960959 ACTUATOR-LOCK BAR 1
5 3960960 SPRING-LOCK 1
6 B17 COLUMN PIN ¢6X12 1
7 3960961 “T” HANDLE-BOLT 1
8 B10 ¢ 12 E-RING 1

-29-



Figure 10. ”T” Handle Latch Illustrated Parts Manual REV. 1

~30-



T Handle Latch LHlustrated Parts Manual REV./

»T>” HANDLE LATCH 3960500 (FOR 3000/4000/5000)

ITEM NOTE PART NO. PART DESCRIPTION QTY
1 A8 CROSS RECESSED PAN HEAD SCREW 5 X112
B2 & SPLAIN WASHER
B5 SINGLE COIL SPRING ¢5 LOCK WASHER WITH SQUARE ENDS

3960501 NUT RETAINER HOLDER

3960502 LATCH BRACKET

AN || B |W (N
—_— =N NN N

3960503 NUT RETAINER HOUSING

_31-



Figurell.Switch Power Assembly Illustrated Parts Manual REV. 1

8 7 6 5 4
//

//\\/

_39-



Switch Power Assembly Lllustrated Parts Manual REV./

SWITCH POWER ASSEMBLY 3980300(FOR 3000/4000/5000)

ITEM NOTE PART NO. PART DESCRIPTION QTY
1 B19 &3 NUT 4
2 3980301 REFRIGERATION CONTROL BOARD 1
3 SWI0-4AAC 3980302 SWITCH POWER 1
4 3980303 THE CRUST OF ELECTRIC BOX 1
5 A21 CROSS RECESSED PAN HEAD SCREW M4X 12 2
6 A20 CROSS RECESSED PAN HEAD SCREW M3 X6 8
7 DNF05-H-10A 3980304 FILTER 1
8 B22 HEXAGON NUT M4 WITH NONMETAL INSERT 2
9 H=10mm 3980305 ORIENTATION POLE 4
10 JF-1595W 3980306 BALLAST 1
11 A28 CROSS RECESSED PANHEAD TAPPING SCREW ST4.2X10 2

-33-



Figure 12.Button Assembly 1llustrated Parts Manual REV. 1

VARV

34—



Button Assembly Llustrated Parts Manual REV./

BUTTON ASSEMBLY 3870877 (FOR 3000/4000/5000)

ITEM NOTE PART NO. PART DESCRIPTION QTY
1 B27 & SFLAT WASHER 10
2 Al CROSS RECESSED PAN TAPPING HEAD SCREW 2. 2X9 10
3 3960952 KEY BOARD 1
4 3960953 ELECTRIC RUBBER 1
5 3960954 BUTTON 15
6 3960955 BUTTON BOARD FIXED 1

_35-



Figure 13.Coin Insert Assembly Illustrated Parts Manual REV. 1

22 20 19

N
N
L

_36-



Coin Insert Assembly Llustrated Parts Manual REV./

COIN INSERT ASSEMBLY 3980606(FOR 3000/4000/5000)

ITEM NOTE PART NO. PART DESCRIPTION QTY
1 3980636 COIN INSERT 1
2 3960915 BUTTON ASSEMBLY 1
3 A9 POP RIVET,CLOSE TRUSS HEAD 4 X9 8
4 3980637 GUIDED BOARD 1
5 3980638 BUTTON CHANGELESS BOARD 1
6 3980639 INSULATION UNDERLAY BOARD 1
7 3980640 PROTECTIVE BACKBOARD-BUTTON 1
8 A28 CROSS RECESSED PAN HEAD TAPPING SCREW ST4.2X10 10
9 3980641 SLIDEWAY-COIN INSERT 1
10 3980642 ORIENTATION POLE 4
11 3980668 NUT ¢3 4
12 3980643 CONTROL BOARD 1
13 3980644 PUSH BOARD 1
14 3980645 SPRING 1
15 A21 CROSS RECESSED PAN HEAD SCREW M4X 12 2
16 3980646 MOVEMENT BOARD 1
17 3980647 AXIS 1
18 3980648 BOLSTER BOARD 1
19 B25 ¢ 3 E-RING 2
20 3980649 LCD SCREEN ASSEMBLY 1
21 3980650 LCD SCREEN BAFFLE-FRONT 1
22 3980651 COIN INSERT RACK 1
23 PF41-M4-21 3980669 SCREW M4 X 40 4
24 A36 CROSS RECESSED PAN HEAD SCREW M4 X8 4
25 3980870 COVER-WIRE BOARD 1
26 B18 NUT ¢ 4 4

_37-



Figure 134.Coin Insert Assembly

Illustrated Parts Manual REV. 1

1 26

27
25 23
94 21
2 / |

S

2

11
10
4 5 6 7 8\ 9

.

13

19

20

16

17

_38-



Coin Insert Assembly

LHlustrated Parts Manual REV./

COIN INSERT ASSEMBLY 3980606A (FOR 3000/4000/5000)

ITEM NOTE PART NO. PART DESCRIPTION QTY
1 3900101A COIN—EXIT BUTTON ASSEMBLY 1
2 A9 POP RIVET,CLOSE TRUSS HEAD 4 X9 8
3 3900102A METAL KEYBOARD 1
4 3980637A GUIDED BOARD 1
5 3980638A BUTTON CHANGELESS BOARD 1
6 B18 NUT ¢ 4 16
7 3900103A THE INNER MAT 1
8 3980651A COIN INSERT RACK 1
9 3900104A COIN INSERT 1
10 3980648 BOLSTER BOARD 1
11 3980646 MOVEMENT BOARD 1
12 3980647 AXIS 1
13 B25 ¢ 3 E-RING 2
14 3980644 PUSH BOARD 1
15 3980643A CONTROL BOARD 1
16 3980870 COVER-WIRE BOARD 1
17 B19 NUT ¢ 3 6
18 A36 CROSS RECESSED PAN HEAD SCREW M4 X8 6
19 3980649 LCD SCREEN ASSEMBLY 1
20 3980650 LCD SCREEN BAFFLE-FRONT 1
21 PF41-M4-21 3980669 SCREW M4 X 40 4
22 3980642 ORIENTATION POLE 4
23 3980645 SPRING 1
24 A44 CROSS RECESSED PAN HEAD TAPPING SCREW ST4.2X7 4

-39 -



Coin Insert Assembly

LHlustrated Parts Manual REV./

25 3900105A BOARD—COIN INSERT 1
26 3900106A NUT ¢ 24 6
27 3900107A MAT-- NUT ¢ 24 2

- 40 -



Figure 14.Lamp Assembly 1llustrated Parts Manual REV. 1

9

‘ 11
1 /112
8 10
14
3

13

—41-



Lamp Assembly Llustrated Parts Manual REV./

LAMP ASSEMBLY 3900138(FOR 4000)/3160300(FOR 3000)/ 5170300(FOR 5000)
ITEM NOTE PART NO. PART DESCRIPTION QTY
VCM-4000 3900139
1 VCM-3000 3160326 UPPER PROTECTIVE BOARD 1
VCM-5000 5170324
VCM-4000 3900140
2 VCM-3000 3160327 LAMP HOLDER 1
VCM-5000 5170325
3 3900141 NUT-FIX LAMP HOLDER 2
4 A38 CROSS RECESSED PAN HEAD SCREW M4X 10 2
5 3980654 LAMP RINGER 1
6 3980655 LAMP COVER 1
. VCM-4000/3000 3900142 15W LAMP PIPE 1
VCM-5000 5170326 18W LAMP PIPE 1
3980657 BOARD-GLOW STARTER HOLDER 1
3900143 GLOW STARTER HOLDER 1
10 3900144 GLOW STARTER 1
11 B18 NUT ¢ 4 1
12 B28 SINGLE COIL SPRING ¢4 LOCK WASHER WITH SQUARE ENDS 1
13 3980668 GLOW STARTER COVER 1
14 A28 CROSS RECESSED PANHEAD TAPPING SCREW ST4.2X10 2

_40 -



Figure 15.Coin Insert Illustrated Parts Manual REV. 1

1

RN

AN

43—



Coin lnsert

LHlustrated Parts Manual REV./

COIN INSERT 3980636(FOR 3000/4000/5000)

ITEM NOTE PART NO. PART DESCRIPTION QTY
1 A27 CROSS RECESSED PAN HEAD SCREW M4 X20 1
2 B18 b4 NUT 1
3 B26 WASHER ¢4 1
4 3980660 ¢ 6 STUD PUSHNUT 1
5 3980661 ORIFICE-COIN INSERT 1
6 3980662 SPRING-BUTTON RESET 1
7 3980663 BUTTON-COIN RETURN 1

_44 -




Figure 154.Coin Insert Illustrated Parts Manual REV. 1

VA

_45-



Coin lnsert LHlustrated Parts Manual REV./

COIN INSERT 3900104A(FOR 3000/4000/5000)

ITEM NOTE PART NO. PART DESCRIPTION

Qo
2

3900108A THE FIXED BOARD TO COIN INSERT

[u—

1
2 3900109A FIXED BOARD 1
3 3900110A COIN INSERT BOARD 1 1
4 3900111A COIN INSERT BOARD 2 1
5 3900112A THE INNER MAT 1
6 3900113A BOARD-SLIDEWAY TO COIN INSERT 1
7 A44 CROSS RECESSED PANHEAD TAPPING SCREW ST4.2X7 4
8 3900114A SEAT-SLIDEWAY TO COIN INSERT 1
9 3900115A COVER-SLIDEWAY TO COIN INSERT 1
10 A32 POP RIVET, OPEN TRUSS HEAD 3 X8 4
11 A56 SCREW M4 X8 4
12 AS57 SCREW M5X12 1
13 B24 HEXAGON NUT M5 WITH NONMETAL INSERT 1

2

3900116A THE INNER BOARD

—
n

- 46 -




Figure 16.LCD Screen Assembly 1llustrated Parts Manual REV. 1

_47-



LCD Screen Assembly Llustrated Parts Manual REV./

LCD SCREEN ASSEMBLY 3980649 (FOR 3000/4000/5000)
ITEM NOTE PART NO. PART DESCRIPTION QTY
1 A20 CROSS RECESSED PAN HEAD SCREW M3 X6 1
2 3980664 BOARD-LCD SCREEN 1
3 3980665 ORIENTATION POLE 4
4 B27 PLAIN WASHER ¢ 3 4
5 3980666 LCD SCREEN 1
6 B19 &3 NUT 4

- 48 -



Figure 17. Rail—Right, Down Assembly Illustrated Parts Manual REV. 1

~49-



Rail-Right, Down Assembly

LHlustrated Parts Manual REV./

RAIL-RIGHT, DOWN ASSEMBLY 3870300 (FOR 3000/4000/5000)

ITEM NOTE PART NO. PART DESCRIPTION QTY
1 B13 &5 NUT 1
2 B2 PLAIN WASHER ¢ 5 1
3 3870301 CHAIN WHEEL-FRONT 1
4 3870302 DRIVER COVER 1
5 3870303 RAIL-RIGHT,DOWN 1

-50-



Figure 18. Rail—Right, Up, Assembly 1llustrated Parts Manual REV. 1

~51-



Rail-Right , Up, Assembly

LHlustrated Parts Manual REV./

RAIL-RIGHT ,UP, ASSEMBLY 3871500 (FOR 3000/4000/5000)

ITEM NOTE PART NO. PART DESCRIPTION QTY
1 B13 &5 NUT 1
2 B2 PLAIN WASHER ¢ 5 1
3 3870301 CHAIN WHEEL-FRONT 1
4 3870302 DRIVER COVER 1
5 3871501 RAIL-RIGHT, UP 1

_52-



Figure 19. Rail— Left, Down, Assembly Illustrated Parts Manual REV. 1

_53-



Rail-Left, Down, Assembly

LHlustrated Parts Manual REV.]

RAIL-LEFT, DOWN, ASSEMBLY 3871600 (FOR 3000/4000/5000)

ITEM NOTE PART NO. PART DESCRIPTION QTY
1 B13 &5 NUT 1
2 B2 PLAIN WASHER ¢ 5 1
3 3871601 CHAIN WHEEL-FRONT 1
4 3870302 DRIVER COVER 1
5 3871603 RAIL-LEFT, DOWN 1

_54 -



Figure 20. Rail— Left, Up, Assembly Illustrated Parts Manual REV. 1

~55-



Rail-Lefi, Up, Assembly

LHlustrated Parts Manual REV./

RAIL-LEFT, UP, ASSEMBLY 3871700 (FOR 3000/4000/5000)

ITEM NOTE PART NO. PART DESCRIPTION QTY
1 B13 &5 NUT 1
2 B2 PLAIN WASHER ¢ 5 1
3 3871601 CHAIN WHEEL-FRONT 1
4 3870302 DRIVER COVER 1
5 3871701 RAIL-LEFT, UP 1

- 56 -



Figure 21. Delivery Door, Assembly Illustrated Parts Manual REV. 1

_57-



Delivery Door Assembly Llustrated Parts Manual REV./

DELIVERY DOOR ASSEMBLY 3900131(FOR 4000)/3160323(FOR 3000)/ 5170321(FOR 5000)
ITEM NOTE PART NO. PART DESCRIPTION QTY

VCM-4000 3900133

1 VCM-3000 3160328 DELIVERY DOOR 1
VCM-5000 5170327
VCM-4000 3900134

2 VCM-3000 3160329 INSULATION-DELIVERY DOOR 1
VCM-5000 5170328
VCM-4000 3900135

3 VCM-3000 3160330 DELIVERY DOOR GASKET 1
VCM-5000 5170329
VCM-4000 3900136

4 VCM-3000 3160331 DELIVERY DOOR FRAME 1
VCM-5000 5170330
VCM-4000 3900137

5 VCM-3000 3160332 REAR DOOR PARTITION 1
VCM-5000 5170331

6 A28 CROSS RECESSED PANHEAD TAPPING SCREW ST4.2X10 6

_58-



Figure22. Helix Configuration And Option 1llustrated Parts Manual REV. 1

HELIX DESCRIPTION PART NO.
0 Helix Small-18 Count H39601L
18%X23.5(=423)
444
19 ®58.5
L
14%X30(=420)
‘ 444 ‘
®58.5
5 G% 5 Helix Small-9 Count H39603L
S
7
9X44(=396)
444
Helix Small-12 Count H39604L
‘ 444
30 ®58. 5
~ -\_' R8
g /-A 16 Helix Small-8 Count H39605L

52

8X52(=416)

- 59—



Figure 22. Helix Configuration And Option

Illustrated Parts Manual REV. 1

6X72.5(=435)

444

5X72(=360)

444

8X52(=416)

462

43

5X86(=430)

L 444

12X35(=420)

®58. 5
RS

16

®58. 5
RS
16
®58. 5
ST <R8
®58. 5

HELIX DESCRIPTION

Helix Small-6 Count
(ONLY FOR CAN/BOTTLE)

Helix Large—-5 Count

Helix Large-8 Count

Helix Small-5 Count
(ONLY FOR BOTTLE)

Helix Large—-12 Count

PART NO.

H39606L

H39607L

H39608L

H39609L

H39610L

~60-



Figure22.Helix Configuration And Option

Illustrated Parts Manual REV. 1

444

Y
(2

21
20X21(=420) -

9x44(=396)

-—
r 44
e —

444

D58. 5

7X62(=434) © R8

19X23(=437)

HELIX DESCRIPTION

Helix Small-20 Count

Helix Small-9 Count

Helix Small-7 Count

Helix Small-23 Count

PART NO.

H39612L

H39611R

H39613L

H39614L

~61-



Figure 23.Electrical Harnesses Illustrations (For VCM-3000)

Eﬁ% Eﬁ% Eﬁ% i%%l
1-BLCAK 2-PURPLE
3-BROWN 4—GREY
% 5-ORANGE 6-P INK
450352 7-RED 8—EMPTY
] 4 [] 8

SWITCH G
7T %650
o
== B

TO W316002 HARNESS, TRAY, 6COLUMN

Illustrated Parts Manual REV. 1

SHEET 1

TO MOTOR 1-6

TO MICRO

W316001, HARNESS, MOTOR, DISTRIBUTION (VCM-3000)

~62-



Figure 23.Electrical Harnesses Illustrations (For VCM-3000) Illustrated Parts Manual REV. 1

SHEET 2

TO TRAY F TO TRAY E TO TRAY D TO TRAY C 70 TRAY B TO TRAY A
CONNECTOR A HARNESS CONNECTOR HARNESS CONNECTOR HARNESS CONNECTOR HARNESS CONNECTOR HARNESS CONNECTOR HARNESS CONNECTOR
5 8 5 8 5 8
1 4 1 4 1 4
WIRING: WIRING: WIRING: WIRING: WIRING: WIRING:
WIRING: 1-BLACK 1-BLACK 1-BLACK 1-BLACK 1-BLACK 1-BLACK
1-YELLOW 9-PURPLE 9-PURPLE 2-PURPLE 2-PURPLE 2-PURPLE 2-PURPLE
2-WHT/GRN 3-BROWN 3-BROWN 3-BROWN 3-BROWN 3-BROWN 3-BROWN
3-HHT/RED 4-GREY 4-GREY 4-GREY 4-GREY 4-GREY 4-GREY
4-WHT/PURP 5-0RANGE 5-ORANGE 5-0RANGE 5-ORANGE 5-ORANGE 5-ORANGE
5-WHITE 6-PINK 6-PINK 6-PINK 6-PINK 6-PINK 6-PINK
6-RED 7-RED T-WHITE 7-WHT/PURP 7-WHT/RED 7-WHT/GRN 7-YELLOW

WIRING:
1-BLACK

CONNECTOR A AND B T0 2-PURPLE
316003 HARNESS, DOOR NOTORS 3-BRONN
4-GREY

5-0RANGE
6-PINK

CONNECTOR B

W316002, HARNESS, TRAY, 6COLUMN (VCM-3000)

~63-



Figure 23.Electrical Harnesses Illustrations (For VCM-3000)

Illustrated Parts Manual REV. 1

TO CONTROL BOARD
TERMINAL J8
MOTOR COLUMNS

A

SHEET 3

TO W316002 HARNESS, TYAY, 6COLUMN

(BOTH CONNECTORS)

C 8 — 5
=l
[el[e]e][e]
@@l
WIRING: A )
1-BLACK
2-PURPLE
3-BROWN
4-GREY

WIRING:
e e I ol e 10-BLACK
1 0 9-PURPLE
8-BROWN
7-GREY
J L 6-ORANGE
E 5-PINK
WIRING:
— 8~YELLOW
EEENAUEE 7-WHT/GRN
8  6-WHT/RED
5-WHT/PURP
4-WHITE
3-RED

5-ORANGE
6-PINK

WIRING:
1-YELLOW
2-WWHT/GRN
3-WHT/RED
4-WHT/PURP
5-WHITE
6-RED

=33

e~

oo}
goaf]
_ oo

E=

lJ (] L

W316003, HARNESS, DOOR MOTORS (VCM-3000)

- 64-



Figure 23.Electrical Harnesses Illustrations (For VCM=-3000) lllustrated Parts Manual REV. 1

SHEET 4

_ YELLOW
YELLOW S — B WH I TE
WHTE ] BLACK

— RED

24/9V AG/DC POMER TERMINAL J1 POWER
W316004, HARNESS, CONTROL BOARD, POWER (VCM-3000)

S oRaNGE 2GREEN 11 HET1oranGE 26REENE
O 10PURPLE [-GF1 4 10PURPLEH
{7vELLow BBLACK[ 21 Ll vELLon SBLACKE
O 5P INK 61— 0-H3-15PINK O
S3LAck ABROWN| —ip T T3BLAck 4BROWNE
Hierey 2CYAN | HHT1erey 2CYAN |

TO CONTROL BOARD
TERMINAL J5 TO KEYPAD ASSEMBLY
KEYPAD SWITCH LINES

W316005, HARNESS, KEYPAD (VCM-3000)

—-65H-



Figure 23.Electrical Harnesses Illustrations (For VCM-3000) Illustrated Parts Manual REV. 1

HEET o TWHITE

S 0 2 BROWN

1 WHITE 55 ifé;ifff{ . 3 BLUE

2 BROWN " 5 PINK |

T ; veLLo
T0 M.D.B. DEVICE TO CONTROL BOARD
(COIN ACCEPTOR) TERMINAL J2 M.D.B

W316006, HARNESS, MULTI-DROP BUS (VCM-3000)

TO EVAPORATOR FAN

1ORANGE

O ¢
© 0]
© ¢

3RED

BLUE

BLUE

TO CONDENSER FAN
TO W316024, HARNESS, REFRIGERATION SYSTEM

W316007, HARNESS, FAN (VCM-3000)

- 66-



Figure 23.Electrical Harnesses Illustrations (For VCM-3000) Illustrated Parts Manual REV. 1

SHEET 6
— [ veLLow
BLACK _ D [l WHITE
T BLAck
WHITE | a") TO CHILLER CONTROL BOARD
o RED TERMINAL POWER
C== BLACK
vi+  YELLOW — Eﬁ %% YELLOW
C=m RED WHITE
TO 24/9V
AC/DC POWER TO W316004, HARNESS, CONTROL BOARD, POWER

W316008, HARNESS, 24/9V, AC/DC POWER (VCM-3000)

—67-



Figure 23.Electrical Harnesses Illustrations (For VCM-3000) Illustrated Parts Manual REV. 1

SHEET 7
TO FUSES
PURPLE 4 1© \(()EI;\I&?;VE!
ORANGE [@ f PURPLE
feLLon 5 | — L e i
L O
TO CHILLER CONTROL BOARD
TERMINAL TO FILTER
BLACK
10 FUSES TO FUSES

W316009, HARNESS, FUSE (VCM-3000)

T0 LAMP =
— 4 YELLOW
YELLON i — %} — [0 3 creen
‘ | — | HO] 2 Bl
BLUE ] 1 BLUE
==
T0 LAMP TO W316012 HARNESS, LAMP OUT

W316010, HARNESS, LAMP SIDE (VCM-3000)

- 68-



Figure 23.Electrical Harnesses Illustrations (For VCM-3000)

Illustrated Parts Manual REV. 1

===+ T0 DOOR

SHEET 8
GRN/YEL
TO COMPRESSOR [l =s—= —=(O) T0 GROUND POST
GRN/YEL
TO COMPARTMENT O == =0 TO GROUND POST

GRN/YEL

70 DOOR C—= =) TO GROUND POST
GRN/YEL

TO LAWP ©-o /
GRN/YEL T0 24/9V

TO CIRCUITBREAKER © - —0=0) AC/DC POWER
024/% o RVVEL “0) TO GROUND POST

AC/DC POWER

W316011, HARNESS, GROUND (VCM-3000)

~69-



Figure 23.Electrical Harnesses Illustrations (For VCM-3000) Illustrated Parts Manual REV. 1

SHEET 9
4 YELLOW []C] ] e 4 YELLOW
3 GREEN % o0 3 GREEN
2 BLAGK -] B | 2 BLACK
1 BLUE L 1 BLUE
TO W316024 HARNESS, REFRIGERATION SYSTEM TO W316010 HARNESS, LAMP SIDE
W316012, HARNESS, LAMP OUT (VCM-3000)
TO MOTOR
WHITE
eEE—
WHITE =k
TO MICRO SWITCH NC TO WICRO' SHITCH NO

W316013, HARNESS, MOTOR SWITCH (VCM-3000)

- 70-



Figure 23.Electrical Harnesses Illustrations (For VCM-3000) Illustrated Parts Manual REV. 1

SHEET 10
TO TERMINAL DOWN

[

R (O RN DIy
e D) @@@
©

]
L T e
YEL/GRN -
~O) YEL/aRN

TO REFRIGERATION ASSY
JUNCTION BOX TO GROUND POST

W316014, HARNESS, REFRIGERATION (TO JUNCTION BOX) (VCM-3000)

\
lell— [
[
—Je—
TO TERMINAL UP TO CHILLER CONTROL BOARD
TERMINAL

W316015, HARNESS, REFRIGERATION (TO CHILLER CONTROL BOARD) (VCM-3000)

- 71-



Figure 23.Electrical Harnesses Illustrations (For VCM-3000) Illustrated Parts Manual REV. 1

SHEET 11
1 WHITE| | [] @Eﬂs BLACK = j%‘ WH”E 3 BLACK
2 WHITE| | CJ [ =4 BLack ] ﬁ%”’“'“ 4 BLACK
TO GHILLER CONTROL BOARD TO TEMPERATURE SENSOR
TERMINAL
W316016, HARNESS, SENSOR (VCM-3000)

= I ] =

oo — : oo

oo — (— oo

og f i oo

oo i oo

laa| | J | L ao [

oo i f u]a)

oo : i oo

oo f : oo

oo i i oo

I— i i —

TO CONTROL BOARD 10 LCD ASSEMBLY

TERMINAL LCD
W316017, HARNESS, LCD (VCM-3000)

_792-



Figure 23.Electrical Harnesses Illustrations (For VCM-3000) Illustrated Parts Manual REV. 1

SHEET 12

SCREEN LAYER || ]/ Ucg|l ReD
sLue ||| 0O sue
reo || 1D

SCREEN LAYER

TO INFRARED RAY DETECTED RECEIVER TO CONTROL BOARD TERMINAL

W316018, HARNESS, DETECTING (VCM-3000)

1 i o —
BLACK || (] GND + — (O] wite
o Y GND —— |0 sLack

wh1TE || i > HE
TO INFRARED RAY-DETECTED RECEIVER TO INFRARED RAY-DETECTED EMITTER

W316019, HARNESS, DETECTING (1) (VCM-3000)

- 73-



Figure 23.Electrical Harnesses Illustrations (For VCM-3000) Illustrated Parts Manual REV. 1

SHEET 13
BLUE e T
] [] 1 BLUE
— ] 2 RED
RED — —

TO CIRCUIT BREAKER
0 GIRCU TO CHILLER CONTROL BOARD

TERMINAL
W316020, HARNESS, POWER (VCM-3000)
BLACK 5] [ =T BLACK
WHITE IEH ;ﬂ e=<rm] WHITE
TO CHILLER CONTROL BOARD
TERMINAL TO DOOR SWITCH

W316021, HARNESS, DOOR SWITCH (TO SWITCH) (VCM-3000)

- 74-



Figure 23.Electrical Harnesses Illustrations (For VCM-3000) Illustrated Parts Manual REV. 1

SHEET 14
PINK | 5 [JC]F 4 BLUE
BLUE Iﬂ@ [ 1] E1 PINK @@@] 3SCREEN LAYER
SCREEN LAYER =) =
TO CONTROL BOARD TO TERMINAL DOWN

TERMINAL DATA LINE

W316022, HARNESS, CONTROL BOARD COMMUNICATION (VCM-3000)

] B — |
b 5liF.
3SCREEN  LAYER T g n — L BLUE
T0 TERMINAL UP TO CHILLER CONTROL BOARD
TERMINAL

W316023, HARNESS, CHILLER CONTROL BOARD COMMUNICATION (VCM-3000)

_75-



Figure 23.Electrical Harnesses Illustrations (For VCM-3000) Illustrated Parts Manual REV. 1

SHEET 15
TO CHILLER CONTROL BOARD
TERMINAL
1 = TO W316012 HARNESS, LAMP OUT
=
Sl ElSe— == 1 [ Tmimae
s ohavee | © — D0 20, gy D TO WB16007 HARNESS, FAN
1BLE [ ‘ (ELLON L L0 veLon
2BLE o ——
SIS =— E
1 =
= o ——
it =—aT1] ' T0 FILTER
o O RO
O= . YEL/GRN YEL/GRN % T 6
H (::II:‘YEL/GRN TO GROUND POST
T0 24/9V

AC/DC POWER

W316024, HARNESS, REFRIGERATION SYSTEM (VCM-3000)

~76-



Figure 23.Electrical Harnesses Illustrations (For VCM=-3000) Hllustrated Parts Manual REV. 1

SHEET 16

WHITE (1) BLACK(3) OO

- D
1 WHITE D @[EB BLACK ‘ 4@ ;:‘ ‘
ab %l?

— |

WHITE(2) BLACK(4) OO

2 WHITE

4 BLACK
m

T0O W316016 HARNESS, SENSOR

W316025, HARNESS, SENSE SENSOR (VCM-3000)

1 BROWN [2) [ BRONN i
© LT ]
3 BLUE [Z) ] LR <]

&=

W316026, HARNESS (IN), TRANSFORMER (VCM-3000)

- 77-



Figure 23.Electrical Harnesses Illustrations (For VCM=-3000) 1llustrated Parts Manual REV. 1

SHEET 17

0(o)(0)

BROWN 3 (2] B ]
BLUE 1 % ] ] []
] S $ —

W316027, HARNESS, TRANSFORMER, GLASS HEAT (VCM-3000)

- 78-



Figure 23.Electrical Harnesses Illustrations (For VCM=-3000) 1llustrated Parts Manual REV. 1

SHEET 18

—
— 1 U@ 2 BLUE
LZ'L ==

W316028, HARNESS (OUT), TRANSFORMER (VCM-3000)

- 79-



Figure 24.Electrical Harnesses Illustrations (For VCM—-4000) 1llustrated Parts Manual REV. 1

j
§

SHEET 1

TO MOTOR 1-8
1

%%%32 N

1-RED 2-BLACK 3-PURPLE

4-BROWN  5-GREY 6-EMPTY
7-O0RANGE 8-PINK 9-BLUE 10-GREEN

J GREY 5 |[OJO| 10 GREEN
BROWN o4 BLUE
— — ] | PURPLE ag PINK
BLACK ag ORANGE
w RED 1 00 e

TO W410002 HARNESS TRAY, 8 COLUMN

TO MICRO SWITCH C

W410001, HARNESS, MOTOR, DISTRIBUTION (VCM-4000)

- 80-



Figure 24.Electrical Harnesses Illustrations (For VCM—-4000)

Illustrated Parts Manual REV. 1

CONNECTOR A

4 6
[===0
1 3

TO TRAY F TO TRAY E

SHEET 2

OR

Eﬂ

TO TRAY D TO TRAY C TO TRAY B TO TRAY A
HARNESS CONNECTOR HARNESS CONNECTOR HARNESS CONNECTOR HARNESS CONNECTOR HARNESS CONNECTOR HARNESS CONNECT
DDDDD DDDDD DDDDD DDDDD DDDDD DDDDD
LI e e e e IRuEN
WIRING: WIRING: WIRING: WIRING: WIRING:
WIRING: 1-RED 1-WHITE 1-WHT/PURP 1-WHT/RED 1-WHT/GREEN
1-YELLOW 2-BLACK 2-BLACK 2-BLACK 2-BLACK 2-BLACK
2—WHT/GRN 3-PURPLE 3-PURPLE 3-PURPLE 3-PURPLE 3-PURPLE
3-WHT/RED 4-BROWN 4-BROWN 4-BROWN 4-BROWN 4-BROWN
4-WHT/PURP 5-GREY 5-GREY 5-GREY 5-GREY 5-GREY
5-WHITE 7-0RANGE 7-0RANGE 7-0RANGE 7-0RANGE 7-0RANGE
6-RED 8-PINK 8-PINK 8-PINK 8-PINK 8-PINK
9-BLUE 9-BLUE 9-BLUE 9-BLUE 9-BLUE
10-GREEN 10-GREEN 10-GREEN 10-GREEN 10-GREEN
0 — 0 — =t 0 — 0 —

WIRING:
1-BLACK
2-PURPLE
3-BROWN
4-GREY
5-0RANGE
7-BLUE
8-GREEN

W410002, HARNESS, TRAY, 8COLUMN (VCM-4000)

-81-

WIRING:
1-YELLOW
2-BLACK
3-PURPLE
4-BROWN
5-GREY
7-0RANGE
8-PINK
9-BLUE
10-GREEN



A

Figure 24.Electrical Harnesses Illustrations (For VCM—-4000)

Illustrated Parts Manual REV. 1

1

1

T0 W410002 HARNESS, TRAY, 8COLUMN
SHEET 3 (BOTH CONNECTORS)
TO CONTROL BOARD TERMINAL C 8 — 5 6 4 D
MOTOR COLUMNS @@ @@
EE=
WIRING: WIRING: ; 3
Uk adue PBLACK WIRING:
8-BRONN 3-BRONN 1-YELLOW
7-GREY 4-GREY 2-HT/GRN
[ ] SORMwG 5-ORANGE 3-WHT/RED
E 5-PINK 6-PINK 4-WHT/PURP
4-BLUE 7-BLUE 5-IHI TE
3-GREEN 8-GREEN 6-RED
WIRING: P —
— 8-YELLOW
PITTPE| 7-WHT/GRN
8 6-WHT/RED
5-WHT/PURP
D 4-WHITE
3-RED

W410003, HARNESS, DOOR MOTORS (VCM-4000)

- 82-



Figure 24.Electrical Harnesses Illustrations (For VCM-4000) 1llustrated Parts Manual REV. 1

| ]
[]7 YELLOW
YELLOW iffg%ff3;4j‘ (; g> [::] T wHITE
—7
WHITE Y %% i:SCK
—1 O
TO HARNESS 410007 TO CONTROL BOARD
24/9V AC/DC POWER TERMINAL J1 POWER

W410004, HARNESS, CONTROL BOARD, POWER (VCM-4000)

o JBROWN v TE | E 1 L[ 7BROUN o e[
Hl5BLACK Fum; H I5BLACK 0
. 4GREY |} o 4GREY 1
HSRED 5 GREEN| 5| H o SRED o GREENH
H 10RANGE I HH T T0RANGE H
EQBLUE 10PURPLE i i i 9BLUE 10PURPLE£
H 8BLACK| B i 8BLACK|-
Sl 7YELLow Eum: HHT7YELLow H
H 6WHITE| o H 6WH I TE|
5P INK Eum; HH 5P INK H
H 4BROWN| 11 H 4BROWN
SlasLack 3 oRONN E “—3LAcKk SorotNH
H 16REY Enm; HH T GREY 5

TO CONTROL BOARD
TERMINAL J5 TO KEYPAD ASSEMBLY
KEYPAD SWITCH LINES

W410005, HARNESS, KEYPAD (VCM-4000)

- 83-



Figure 24.Electrical Harnesses Illustrations (For VCM—-4000)

Illustrated Parts Manual REV. 1

5-PINK

TO M.D.B DEVICGE
(COIN ACCEPTION)

6-YELLOW

SHEET 5

— ]

1-WHITE

7 {
=

¢

2-BROWN
1}3—BLUE

[

5-PINK
6-YELLOW

0 I

— =)

TO CONTROL BOARD
TERMINAL J2 M.D.B

W410006, HARNESS, MULTI-DROP BUS (VCM-4000)

TO GROUND POST

TO EVAPORATOR FAN

30RANGE

2YEL/GRN

1BLUE (4)

4RED

3YEL/ GRN

2BLUE (6)

O YEL/GRN
L L
1 |TORANGE
4BLUE
ool
6BLUE ©]
7 BRED \
o}
TO W410014, 1=
HARNESS, G

REFRIGERATION
ASSY.

TO GROUND POST

W410007, HARNESS, FAN (VCM-4000)

TO CONDENSER FAN

- 84-



Figure 24.Electrical Harnesses Illustrations (For VCM—-4000)

Illustrated Parts Manual REV. 1

SHEET 6

LT

K

YELLOW
WHITE
BLACK
RED

GND BLACK
C)NI-‘

GND WHITE
C)nl-‘

V2+ RED
C)NI-‘

Vi+ YELLOW
C)n--‘

T0 24/9V

AC/DC POWER

=

W410008, HARNESS, 24/9V, AC/DC POWER (VCM-4000)

TO CHILLER CONTROL BOARD
TERMINAL POWER

BLACK
RED

[I]@
og

TO W410004 HARNESS
CONTROL BOARD POWER

YELLOW
WHITE

_85-



Illustrated Parts Manual REV. 1

Figure 24.Electrical Harnesses Illustrations (For VCM—-4000)
B SHEET 7 TO FUSES
[ 1]
PURPLE 4 (©) ()1 BRONN [ | BERLALN%VL
ORANGE [@ @] 1 PURPLE
© O L BLUE
YELLOW 6 |3 BLUE Q‘—LI BROW T0 FILTER
TO GHILLER CONTROL BOARD
TERMINAL BLACK
TO FUSES TO FUSES
W410009, HARNESS, FUSE (VGCM-4000)
TO START g g T =
B ] 2BLUE
BEII\[?EK‘ = ] [] 1BLACK
TO LAMP BLUE ]
TO W398012 HARNESS
RED RED LAMP OUT
TO LAMP TO START

W410010, HARNESS, LAMP SIDE (VCM-4000)

- 86-



Figure 24.Electrical Harnesses Illustrations (For VCM—-4000)

Illustrated Parts Manual REV. 1

—=C) TO DOOR

SHEET 8
GRN/YEL
TO COMPRESSOR [II=fe—= —=() TO GROUND POST
GRN/YEL
TO COMPARTMENT O = / =) TO GROUND POST
GRN/YEL
TO DOOR (1= =) TO GROUND POST
GRN/YEL
TO LAMP -0
GRN/YEL
@m=n= c0-C) TO 24/9V AC/DC POWER
TO CIRCUIT BREAKER
GRN/YEL
C= ==C) TO GROUND POST

TO 24/9V AC/DC POWER

W410011, HARNESS, GROUND (VCM-4000)

_87-



Figure 24.Electrical Harnesses Illustrations (For VCM—-4000) 1llustrated Parts Manual REV. 1

SHEET 9

. M
= = [©)|  BLACK
BLACK [] L]
BLUE - [0)|  BLUE
TO W410014 HARNESS TO W410010 HARNESS
REFRIGERATION SYSTEM LAMP SIDE
W410012, HARNESS, LAMP OUT (VCM-4000)
TO MOTOR
BT
M=
TO MICRO SWITCH NC TO MICRO SWITCH NO

W410013, HARNESS, MOTOR SWITCH (VCM-4000)

- 88-



Figure 24.Electrical Harnesses Illustrations (For VCM—-4000) 1llustrated Parts Manual REV. 1

SHEET 10

TO TERMINAL DOWN

RED (O

h

3
GrN/YEL O

TO REFRIGERATION ASSY. TO GROUND POST
JUNCTION BOX

W410014, HARNESS, REFRIGERATION (TO JUNCTION BOX) (VCM-4000)

— =
lell— [
o[ |
— e
TO CHILLER CONTROL BOARD
TO TERMINAL UP TERMINAL

W410015, HARNESS, REFRIGERATION (TO CHILLER CONTROL BOARD) (VCM-4000)

- 89-



Figure 24.Electrical Harnesses Illustrations (For VCM—-4000) Illustrated Parts Manual REV. 1

SHEET 11

~3BLACK % ]
1WHITE D@[ﬂ % [1WH|TE3BLACK
2WHITE I awnite| | ] 14LACK
agd “4BLACK — =

TO TEMPERATURE SENSOR

TO CHILLER CONTROL BOARD

TERMINAL
W410016, HARNESS, SENSOR (VCM-4000)
= I ] |—"
mm| i i og
oo h i oo |
oo i i oo
oo i i m[mi
loa| || L on |
oo i i oo
oo i — oo
oo f f oo
oo i i oo
—— i i =
TO CONTROL BOARD TO LCD ASSEMBLY

TERMINAL LCD
W410017, HARNESS, LCD (VCM-4000)

-90-



Figure 24.Electrical Harnesses Illustrations (For VCM—-4000) Hllustrated Parts Manual REV. 1

SHEET 12

SHIELD || [ | ‘ 1 )| rep

BLUE | [ | — i -

rRe0 (O L | | I (D] shiew
TO INFRARED RAY BETECTED RECEIVER TO CONTROL BOARD TERMINAL

W410018, HARNESS, DETECTING (VCM-4000)
pack | ) [ [ Taw B =]
O — || - aD % BLACK

WTE [|[CF [ i —— [E

TO INFRARED RAY DETECTED RECEIVER TO INFRARED RAY DETECTED EMITTER

W410019, HARNESS, DETECTING (1) (VCM-4000)

-91-



Figure 24.Electrical Harnesses Illustrations (For VCM-4000) Hllustrated Parts Manual REV. 1

SHEET 13
B=— ) —]

BLUE —r —
—— ] [] 1 BLUE
— RO e

RED —r —

 —— —
TO CIRCUIT BREAKER TO CHILLER CONTROL BOARD
TERMINAL
W410020, HARNESS, POWER (VCM-4000)
BLACK [E[] Afffi] =] BLACK
wite o= =T WHITE
TO MAIN CONTROL BOARD TO DOOR SWITCH
TERMINAL

W410021, HARNESS, DOOR SWITCH (TO SWITCH) (VCM-4000)

~99-



Figure 24.Electrical Harnesses Illustrations (For VCM—-4000) lllustrated Parts Manual REV. 1

SHEET 14
RED i 2 T[] 4 BLUE
BLUE |EE (1 5% 3 SHIELD
SHIELD e | O]
TO CONTROL BOARD TO TERMINAL DOWN

TERMINAL DATA LINE

W410022, HARNESS, CONTROL BOARD COMMUNICATION (VCM-4000)

= F— — ]
4 BLUE 2 . [ [ ] %ﬂ i
3 SHIELD 1 RED ; | — L1 BLUE

TO TERMINAL UP T0 CHILLER CONTROL BOARD
TERMINAL

W410023, HARNESS, CHILLER CONTROL BOARD COMMUNICATION (VCM-4000)

~93-



Figure 24.Electrical Harnesses Illustrations (For VCM—-4000) 1llustrated Parts Manual REV. 1

SHEET 15

| TO BALLAST

ZBLACK[
3RED
40RANGE

BLUE (1)
BLACK

=

[T
JeeXeleli|
!
——

gloJlo)p

ol |
ﬂ
[

1BLUE
2BLUE
3BLUEE7
4BLUEL]
5BROWN

[[eco0
L

r

BLUE (4) J=t

——

BLUE
BROWN
-

YEL/|GRN YEL/GRN
G0 R ETR i

YEL/GRN

;

O

W410024, HARNESS, REFRIGERATION SYSTEM (VCM-4000)

- 94-



Figure 24.Electrical Harnesses Illustrations (For VCM—-4000) 1llustrated Parts Manual REV. 1

SHEET 16

B3BLACK WHITE (1) BLACK (3)
TWHITE [}<hjﬂ | —1 | —L ) WHITE(2)BLACK (4)
ALIL S —{[ | —

TO W410015, HARNESS, SENSOR

W410025, HARNESS, SENSE SENSOR (VCM-4000)

3 BLUE

BLUE

1 BRONN E@@ [ BROWN i
©
[©)

W410026, HARNESS (IN), TRANSFORMER (VCM-4000)

- 95-



Figure 23.Electrical Harnesses Illustrations (For VCM=-3000) 1llustrated Parts Manual REV. 1

SHEET 17

0(o)(0)

BROWN 3 (2] B ]
BLUE 1 % ] ] []
] S $ —

W410027, HARNESS, TRANSFORMER, GLASS HEAT (VCM-4000)

- 96-



Figure 23.Electrical Harnesses Illustrations (For VCM=-3000) 1llustrated Parts Manual REV. 1

SHEET 18

—
— 1 U@ 2 BLUE
LZ'L ==

W410028, HARNESS (OUT), TRANSFORMER (VCM-4000)

-97-



Figure 25.Electrical Harnesses Illustrations (For VCM-5000) Illustrated Parts Manual REV. 0

SHEET 1

T0 MOTOR 1-8

L J

I

TO MICRO SWITCH

PI9yy
0

—
159

=

BTN

QAo

1

TO W517002 HARNESS, TRAY 10COLUMN

1-RED, 2-BLCAK, 3-PURPLE, 4-BROWN, 5-GREY, 6-ORANGE

T-EMPTY, 8-PINK, 9-BLUE, 10-GREEN, 11-CYAN, 12-YEL/GRN

W517001, HARNESS, MOTOR, DISTRIBUTION (VCM-5000)

- 98-



Figure 25.Electrical Harnesses Illustrations (For VCM-5000)

Illustrated Parts Manual REV. 0

SHEET 2

IESS

T0 TRAY F 70 TRAY E T0 TRAY D 70 TRAY G 70 TRAY B TO TRAY A
CONNEGTOR A HARNESS CONNECTOR HARNESS CONNECTOR HARNESS CONNECTOR HARNESS CONNECTOR HARNESS CONNEcmR HARNESS CONNECTOR
12 7 12 7 12
6 i i 6
, WIRING: WIRING. WIRING: WIRING: WIRING WIRING:
WIRING: 1-RED 1-WHITE 1-WHT/PURP 1-WHT/RED 1-WHT/GRN 1-YELLOW
1-YELLOW 2-BLACK 2-BLACK 2-BLACK 2-BLACK 2-BLACK 2-BLACK
2-WHT/GRN 3-PURPLE 3-PURPLE 3-PURPLE 3-PURPLE 3-PURPLE 3-PURPLE
3~WHT/RED 4-BROWN 4-BROWN 4-BROWN 4-BROWN 4-BROWN 4-BROWN
4-WHT/PURP 5-GREY 5-GREY 5-GREY 5-GREY 5-GREY 5-GREY
5-WHITE 6-ORANGE 6-ORANGE 6-ORANGE 6-ORANGE 6-ORANGE 6-ORANGE
6-RED 8-PINK 8-PINK 8-PINK 8-PINK 8-PINK 8-PINK
9-BLUE 9-BLUE 9-BLUE 9-BLUE 9-BLUE 9-BLUE
10-GREEN 10-GREEN 10-GREEN 10-GREEN 10~GREEN 10-GREEN
11-CYAN 11-CYAN 11-CYAN 11-CYAN 11-CYAN 11-CYAN
12-YEL/GRN 12-YEL/GRN 12-YEL/GRN 12-YEL/GRN = 12-YEL/GRN 12-YEL/GRN
S==_0= " " === —
WIRING:
1-BLACK
2-PURPLE
3-BROWN
4-GREY
10 5-ORANGE
-BLUE
8-GREEN
9-CYAN
10-YEL/GRN

6

SHEDS
Insumalll

1 5

CONNECTOR B
CONNECTOR A AND B TO W517003 HARNESS, DOOR MOTORS

W517002, HARNESS, TRAY, 10COLUMN (VCM-5000)

~99-



Figure 25.Electrical Harnesses Illustrations (For VCM-5000)

Illustrated Parts Manual REV. 0

TO CONTROL BOARD TERMINAL
MOTOR COLUMNS

SHEET 3

WIRING:
) — : 10-BLACK
9-PURPLE
HHHY PP FEH iy
1 10 7-GREY
6-ORANGE
J L 5-PINK
[;;;j 4-BLUE
3-GREEN
2-CYAN
1-YEL/GRN
_ WIRING:
— 8-YELLOMW
1 HYY TFEH ;TG

6-WHT/RED

3-RED

WIRING:
1-BLACK
2-PURPLE
3-BROWN
4-GREY
5-0RANGE
6-PINK
7-BLUE
8-GREEN
9-CYAN
10-YEL/GRN

=

WIRING:
1-YELLOW
2-WHT/GRN
3-WHT/RED
4-WHT/PURP
5-WHITE
6-RED

6

w

T0 W517002 HARNESS, TRAY, 10COLUMN (BOTH CONNECTORS)

~

]
O

]
O

- |0g

I | s-wr/puee
[;;;j 4-WHITE

W517003, HARNESS, DOOR MOTORS (VCM-5000)

-100-



Figure 25.Electrical Harnesses Illustrations (For VCM-5000) Illustrated Parts Manual REV. 0

SHEET 4
— YELLOW
YELLOW j% D WHITE
WHITE L — BRLEADCK
TO W517008 HARNESS T0 CONTROL BOARD
W517004, HARNESS, CONTROL BOARD, POWER (VCM-5000)
O SR — 0 H SRy gRee
O 1 ORANGE 0 O 1 ORANGE
R =E EETAT
0O 5PINK a [ 01— 5 PIN
O 3 BLACK 4 ERE:,:N 0 i 3 BLACK 4 ER?;,I’:N
O 1 GRAY 0 O 1 GRAY
TO CONTROL BOARD TERMINAL TO KEYPAD ASSEMBLY

KEYPAD SWITCH LINES

W517005, HARNESS, KEYPAD (VCM-5000)

-101-




Figure 25.Electrical Harnesses Illustrations (For VCM-5000) Illustrated Parts Manual REV. 0

—
TWHITE |0
2 BROWN L] | 5 PINK
3 BLUE (J]| 6 YELLOW
1

TO M.D.B. DEVICE
(COIN ACCEPTOR)

T0 W517024 HARNESS, REFRIGERATION SYSTEM

SHEET 5

1 WHITE
2 BROWN

]
D -

5 PINK
6 YELLOW

TO CONTROL BOARD
TERMINAL M.D.B.

W517006, HARNESS, MULTI-DROP BUS (VCM-5000)

TO EVAPORATOR FAN

3 ORANGE

1 BLUE(4)

2 RED
E [] 1 BLUE (6)

TO CONDENSER FAN

_J

W517007, HARNESS, FAN (VCM-5000)

-102-



Figure 25.Electrical Harnesses Illustrations (For VCM=-5000) lllustrated Parts Manual REV. 0

SHEET 6

T0 CHILLER CONTROL BOARD
TERMINAL POWER

—

YELLOW
j[} WHITE
BLACK

RED

GND BLACK

[ m— m— D

GND WHITE
[ —

]

AR

]

O

V2+ RED
I —

Vi+ YELLOW — Eﬁ BLACK @D@] YELLOW
- e | DR wwite

§

¥

T0 24/9V TO W517004 HARNESS, CONTROL BOARD, POWER
AG/DC POWER

W517008, HARNESS, 24/9V, AC/DC POWER (VCM-5000)

103~



Illustrated Parts Manual REV. 0

Figure 25.Electrical Harnesses Illustrations (For VCM-5000)

SHEET 7
_ TO FUSES
[ ]
PURPLE 4 ((O) (O)[|1 BRON ’—% Li:ﬂ
ORANGE [@ @] [ PURPLE
YELL0W6 3 BLUE \_‘— t BLUE %
- BRONN g%%% T T0 FILTER

T0 CHILLER CONTROL BOARD
TERMINAL
BLACK

T0 FUSES TO FUSES

W517009, HARNESS, FUSE (VCM-5000)

T0 LAMP TOLAWP o e = =
sk —— —op 2 -
e $ —
RED RED TO W517012 HARNESS, LAMP OUT
TO LAMP

TO STARTER

W517010, HARNESS, LAMP SIDE (VCM-5000)

104~



Figure 25.Electrical Harnesses Illustrations (For VCM-5000)

Illustrated Parts Manual REV. 0

T0 COMPRESSOR

TO COMPARTMENT

T0 DOOR

T0 LAMP

T0 CIRCUIT
BREAKER

T0 24/9V
AC/DC POWER

W517011, HARNESS, GROUND (VCM-5000)

——IT

SHEET 8

GRN/YEL

i = =) T0 GROUND POST
GRN/YEL

O 7)) T0 GROUND POST
GRN/YEL

O —5-7) O GROUND POST
GRN/YEL

===
GRN/YEL T0 24/9V

o= =0 AC/DC POWER
GRN/YEL

O ~-7)  T0 GROUND POST

T0 DOOR

-105-



Figure 25.Electrical Harnesses Illustrations (For VCM=-5000) lllustrated Parts Manual REV. 0

SHEET 9

BLACK
BLUE [

leall

q\:q
|
|

il

T0 W517024 HARNESS REFRIGERATION SYSTEN TO W517010 HARNESS, LAMP SIDE

W517012, HARNESS, LAMP OUT (VCM-5000)

TO MOTOR
==

WHITE

=R

WHITE

==
TO MICRO SWITCH NC

T0O MICRO SWITCH NO

W517013, HARNESS, MOTOR SWITCH (VCM-5000)

B
=

BLACK

BLUE

106~



Figure 25.Electrical Harnesses Illustrations (For VCM=-5000) lllustrated Parts Manual REV. 0

SHEET 10
TO TERMINAL DOWN

(g — O ] [%}> 3 RED
. ] E@@
[©

[ 1 BLUE
VEL/GRN CD'_'E::::;:::: :::::::::::::::::q_.."
O YEL/GRN

T0 REFRIGERATION ASSY
JUNCTION BOX TO GROUND POST

W517014, HARNESS, REFRIGERATION (TO JUNCTION BOX) (VCM-5000)

TO CHILLER CONTROL BOARD

TO TERMINAL UP TERMINAL

W517015, HARNESS, REFRIGERATION (TO CHILLER CONTROL BOARD) (VCM-5000)

-107-



Figure 25.Electrical Harnesses Illustrations (For VCM-5000) Illustrated Parts Manual REV. 0

SHEET 11

1 WHITE [}(]{jjjsaum< = EJJLjJﬁ\\>[ 1WMTEIFiEiIi 3 BLACK
2 WHITE (j@j 4 BLACK =l = 2 WHITE 4 BLACK

TO TEMPERATURE SENSOR
TO CHILLER CONTROL BOARD

TERMINAL
W517016, HARNESS, SENSOR (VCM-5000)

im—" ! : |
oo| — o
lam| L] N i
oo oo
oo o
= : i =
TO CONTROL BOARD TO LCD ASSEMBLY

TERMINAL LCD
W517017, HARNESS, LCD (VCM-5000)

-108-



Figure 25.Electrical Harnesses Illustrations (For VCM=-5000) Illustrated Parts Manual REV. 0

SHEET 12

SHIELD (]J [ | ] L[] RED

e\ O (T, O e

RED @T [ | | ] (D SHIELD
TO INFRARED RAY DETECTED RECEIVER Wé%W%BMW

W517018, HARNESS, DETECTING (VCM-5000)
sk [ g [ I LT
@E E: GN+D GND | % EE)\;E

Wt [ [ | — =~ g

TO INFRARED RAY DETECTED RECEIVER

TO INFRARED RAY DETECTED EMITTER

W517019, HARNESS, DETECTING (1) (VCM-5000)

-109-



Figure 25.Electrical Harnesses Illustrations (For VCM=-5000) lllustrated Parts Manual REV. 0

SHEET 13
BLUE S H
" RmD ] 2 RED
& —
TO CIRCUIT BREAKER TO CHILLER CONTROL BOARD
TERMINAL
W517020, HARNESS, POWER (VCM-5000)
BLACK [E[j] “Ef::ﬂ‘*“** &= [11| BLACK
WHITE | = o] WHITE
TO MAIN CONTROL BOARD TO DOOR SWITCH

TERMINAL

W517021, HARNESS, DOOR SWITCH (TO SWITCH) (VCM-5000)




Figure 25.Electrical Harnesses Illustrations (For VCM-5000) Illustrated Parts Manual REV. 0

SHEET 14

i T i 2 (T 4 BLUE
e 0| (===l
SHIELD | ek | (ICT ashiew
70 CONTROL BOARD TO TERMINAL DOWN

TERMINAL DATA LINE

W517022, HARNESS, CONTROL BOARD COMMUNICATION (VCM-5000)

4 BLUE ) i B || sHIELD
3SHIELD 1) ] |1 PINK - [ ] %E PINK
] g - — (L BLUE

TO TERWINAL UP TO CHILLER CONTROL BOARD

TERMINAL

W517023, HARNESS, CHILLER CONTROL BOARD COMMUNICATION (VCM-5000)




Figure 25.Electrical Harnesses Illustrations (For VCM-5000) Illustrated Parts Manual REV. 0

SHEET 15
TO CHILLER CONTROL BOARD
| TER?'AL 10 BALLAST TO W517012 HARNESS, LAWP OUT
2 BLACK f BLACK
fof | — =
= E B8 = | B
1 BLUE ?j H = -
2 BLUE
3 BLUE Ej [
églﬁl(‘;ﬁN % BLUE (4) q}@ H
o] TO W517007 HARNESS, FAN
BLUE
T0 FILTER
= _YEL/GRN M@@
e T GROUND POST
O 24/9V

AC/DG POWER

W517024, HARNESS, REFRIGERATION SYSTEM (VCM-5000)

-112-



Figure 25.Electrical Harnesses Illustrations (For VCM=-5000) lllustrated Parts Manual REV. 0

SHEET 16

WHITE (1) BLACK(3)

e || [ (] [ES BLACK —] | — |
2 wHiTE || (][] o4 sLack —] |

T0 W517016 HARNESS, SENSOR

WHITE (2) BLACK (4)

W517025, HARNESS, SENSE SENSOR (VCM-5000)

1
1 8RO [ |[©) [] BROIN =
E@@ L
3 BLUE [8) ] S <]

W517026, HARNESS (IN), TRANSFORMER (VCM-5000)




Figure 23.Electrical Harnesses Illustrations (For VCM=-5000) 1llustrated Parts Manual REV. 1

SHEET 17

0(o)(0)

BROWN 3 (2] B ]
BLUE 1 % ] ] []
] S $ —

W517027, HARNESS, TRANSFORMER, GLASS HEAT (VCM-5000)




Figure 23.Electrical Harnesses Illustrations (For VCM=-5000) 1llustrated Parts Manual REV. 1

SHEET 18

—
— 1 U@ 2 BLUE
LZ'L ==

W517028, HARNESS (OUT), TRANSFORMER (VCM-5000)




Figure 26. Wiring Diagram (For VCM-3000) Illustrated Parts Manual REV. 1

N

NO.1

J01

SHIELD

J09

L
o
=
0

5
2
RED

URPLE

| |
[T
o

BROWN N~ ‘
L g 9
ORANGE SELL DETECT MDB?2 MDB1 g

DO
==

bwm_
—coro—
===
E=E
=]
&

Y
ORANG
PINK

VELLOW |

=|
oo~ N —
oo~ coro —

@

=3

Gl

=

SI
SW SPDT RED
BLACK

COIN ACCEPIOR

=
BIL ACCERTOR OE‘E‘
o

=
=]
oo |2

\__WHIE
BROWN
BLUE

CONTROL CHIP

YIMOJ

R

[N\
N
[N
[N
[N
N PINK
[N
[N
[N
[N
N
[N

EMITTER

LCD

o coro —

YELLO

oo coro—
DETECTO

N E R O
OS]
2

— N

YELLOW INWHIGRN ||

REDWHT HIPLRP
(WHT/PURP WHIE

[RED

=
D
=
=
=
%E
\

oo oro —

;) JI5 T
= BLACK BIACK b
CONTROL BOARD B e 1 1l oo |

KEYPAD ASSEMBLY ‘ i e ‘

-
3

RED
HELD

LCD ]

Y 108 BROU

~wro— (O
| T
O
()

1
2
3
4

O

MODE
BUTIOM

MOTOR COLUMNS

oo~ GO —

S
SW SPDT
GREY

KEYPAD SWITCH LINES

S

lo| |

==

=D

el
OO~ B GO NS —
OO~ CON —

HIPURP ]
[ACK

S
S

P s P T NP

SexTSaEac =S

SoxTaEsc=S

oo~ RO —
QO]
=2
&5
~=|
o
=

ROW

<T|

g e [, | wom

e | - | B
e &

CIRCUT BREAKER L AC220~2400

BLACK
RED

BLU

‘ —NOS0O ‘ —ost ‘

18

5[ 3IRED ‘
2 2IBIUE

@Nombwwg
S
=Re
D
=

P& uiGHT con b P2 KO,

nl 2 (8

ORANGE__ —F1_315A
h CHILLER I oy
N0s o PR LT ) BLACK
‘ A

: m CONROLEOHD @7 i 25
}OWN N iy NLCUON OX 7

)
P o
i Suipgl e
0% Z5 <=0 M 3 26
21X LS ol 1
‘“H“‘D;“”“ DB I —

TEMPERATURE
SENSOR

]

DEFROST SENSOR

[— COMPRESSOR

o
3

R BIUE Ty \ [IT:

MOTORS

YOSSRIAINOD

oo~ oo —
&3]

BLUE
BROWN

!
oy 2 W CONTROL CHP .
FUER f DCROWER

ACIDC by Lo

i

|

=

THM1
FROST

YELIO)

WIRING DIAGRAM (VCM-3000)

- 116 —



Figure 27 Wiring Diagram (For VCM-4000) Illustrated Parts Manual REV. 1

! il g )
el
N Rl ) T 7 JElow s Og( wik .
INCBIACK 5 | 5 BLACK . mEE LU o= s
PB%P\&\F 33 DJRR,LVE N == e BLI\%E )| SLEECK
oy | f il P7\i‘ms‘ oSN ‘P?‘ oSO ‘ggm HELD WHE 2| 2 e
OR/;N(; s | 6 Da‘ﬁANGE SELL DETECT VDB VDBT S % BEEE YELLOW| 7 | 7 MELOW N
BUE| ¢ | § Bl P = 1 R
GREEN ¢ | 9 GREEN B 1y 3 7 COIN ACCEPIOR 8L ACCEPIOR o
BIACK 3 | g P41 H— o=
& s 1 2 = iR =
J02 BE 8 TN WHIE] | 4 WHITE ] - WHITE
RED T 7 MHIGRA = BN S 2 o 2 9 [Hck] g
NCBACK] o | o BLACK RN BLUE[ ] § BUET ] § 5 &
PURPLE] 5 | 3 PURPLE all o A 4 I Z s
BROWN 7 | 7 BROWN o|s o N\ kL) 5 PR | 5 & 2
GREYl 5 | 5 GREY o HN NS ALLE S YELLQW! | 4
ORANGE 5 | 4 ORANGE 1 HN .
pNK )7 BN ) P6PBPI4 PREEN
BLUI 8 8 BLUE i o YELLOW 1 13 T U }
GREEN 919 GREEN YELLO! ] ] YELLOW INVHIGRN || 5 LN N
m e e o
o3 3 WHIPR | § | 3 WP N HET ; E el J125BLACK ‘ - T ‘ T HII ﬂ‘
RED[ ¢ [ | WHIRED WE‘EE 5156 \é\/EI-[I;TE (77 2 CONIROL BOARD Ol f 11 Jadddodda : J10
ACK| 5 | 5 BACK 616 Is KEYPAD ASSEMBLY ‘ ——————— ‘ R T T
PURPLE | 5 | 5 PURPLE e B il HED| 5 | o SHED
BROWN ROWN AREL |7 |© 2 Y L N
oreY| ¢ | 4 Gy 40 RO 1 |2 O 23 i 3 CD I E
ORANGE 5 | 3 (ORANGE BACK[ 7 | BLACK e 2|9 2| L
PG| 7 | 7 g PUPLE] ) | o PURLE |9 VIODE Tl g s
BIUE| g | g BLE BROWN| 5 | 5 BROWN I rE BUTION ol B - LUE
GREEN] S | 5 fGReEEm GrEYl 3 | 8 Gy G ] 12 s\ e o )| )
. ORMNGH ¢ | 5 (ORANGE R @ 1o PREE 1o NED 5 | :
QW spor NOA BPM 6| 6 lL 11 ol H-O 1l NalE| 3 | ONDENSER FA
Jo4 bk | 7 1 7 bl -+ 19 a D 515
G RED Y [ WHIPURR _GREEN] g | § [GREEN e g coalRY NBIE) 6 | 6
BIACK| | o BLACK T 15 H-BACKT ‘
PURRLE | 5 | 5 PURPLE T2 16 HoH 1o
BROWN ; | § BROWN | 1% 70 7
GREY| 5 | 5 GREY b= B /APORATOR FAN
RANGE ¢ | ; ORANGE ¥ = |9
K] 7| 9 Pl L=
BUE| 5 | 5 BLE
GREEN| ¢ | o GREEN 7D
NO5 &b g
J05 = 5 é
RED MHTE wuduu® A
NHACK] ) | ) BACK — EEEE: EES Tere
6J> PRIE] § | § PUBLE o : B | i
S BROWN 4 4 BROWN | E - o GRNNVEL
Shspor GreY| ¢ | ¢ R = ‘—NUNIO ‘ ‘FN"N ‘ AC220~240V
ORANG] ORANGE oo g ~
e ] 8 | S PN . P oH.con o P2 ACRONRR CRONBEAR |
ISy | % 8|8 QLLEEN COMPRESSOR 0 | %LEUDE =
@ i RA A R e | puy [Tl 17718 CHILER | 2 ORANGE__,FL_315A
S o I e o ! 2 . YELLOW Ak
5 0 A CONTROL BOARD =l PURRLE 215
RED TGV a o] =
S spor V1T Riack o}
BLE % % ﬂ%% LR S J
RED N JUNCTION BOX 4 i
G v ¢ e N i pe [ oL gD
- 2| 3 ORANGE z @ 6
e 7| 7 b = SuwzECBA ¢ 0D 55
- BLUE | || 2 —
= $ |8 o Lz S20zaE2 VDB —1-\
Shgor X 2 2 [e[e]e]e]s]e TEMPERATLRE
Yt @ @ [ N ZGNDGNDYT V2 CONIROL CHP " SENSOR
MOTORS GREEN AN
FIR A DC-POWER |2
ACIDC i = DEFROST SENSOR
S TE
E;Eﬂ >

WIRING DIAGRAM (VCM-4000)

- 117 —



Figure 28. Wiring Diagram (For VCM-5000) Illustrated Parts Manual REV. 1

NO.
01 > ?
BLACK e — =t T 22
2 7 BIAGK L =
¥ PURPLE | 5 PURPLE = e e e 11 i%\
BROWN N~ _ _ o | o BIACK .
ST eraifls BN R T Rt - el T 3| § i
ELGRN | 4 ¢ YELGRN SELL DETECT VD2 W8I a % 0 4| 4 YELOW N
oy | } o Pl = > [
~E O
ORANGE ¢ 9 [ORANG REDL | 3 1 COINACCEPTOR BLL ACCEPIOR
i) 19|10 g L I PRt
N0 N GREEN 1y | 1) [GREN Nt EE % AN N WHE| [ WHE| [ WHE
— = © PRI BROWN ™| BROWN | 5 S [ack
RED ’ WHT/GRN 6 H BLUE[] 3 BLUE[ | § 5 &
R0 H I i =
BACK ) } BIACK 8|5 H drmi jrmi; S 2
e 2 iﬂlRELL O RN YELLOWT | ¢ VELLOW| | 4
CRE GREY_ NN \
HIGRN 3 3 VeLiGRN w7 T | [P RN N
ol | T\ (N YELOW [T |¥ELLOW NWHIGRN || ; HEEN p N
G| 5 8 THIGH HIGRN WHIRED
ORANGE o g [ORANGE ROV | 3 | 3 REONAT | [Nt T M 15
—iE 10 10 (B WHIPUR | | MHIPURP /]| [N__WHIE| | 5 BT Bk ) T BACK 1 ooohswc ‘ ‘
\Tor 1) | 1) o “WHE ] 5 | 5 WHE ELE CONTROL BOARD O 7 [IHE | ] 7 I n
NO.3 —Z= 12 12 RED | ¢ | 4 RED g s ) KEYPAD ASSENBLY ‘-—vau}or\mo _______ ‘ TR
o D e 13 VL T e e e SHED| ) | 5 SHED\,
aACK| § ) 08 gow—| 1 |9 O 5|1 e s 1D BLLE] § imﬂ
PURPLE | § 3 BACK] 7 T 7 BLACK emBi ALK — Ut
BROWN 3 1 PUPLE| 5 | o PURPLE e HODE = | Hwi ¢
__GREY 5 5 BROWN| 3 | 3 [BROWN_~ IE |15 | BUTIOM o} BACK | Uk
EIGRN | ¢ % VEUGRN GREY| 3 | 7 IGREY GREEN] | 13 S| [HES — ) RN )]
_ 19 - NORANGE ¢ | # [GRANGE O 18 2% 0o b N
| el || | = o\l i ! |
ORANGH IORANGE __BIUE | BLUE 419 ] ]
o fo | b IR G | | | e Ty AR i :
IN_BUE] 15 1 BBULE CAN| g | o [CAN /]| 4 <15 O 18 3 H
NO4  NGREEN 1y | 1y [GREEN VELGR| g | 7 ELGRY 1z 8 e ¢ i
— I 17 17
04 —— 4 18— 18
) | ) hHe o e " APORATOR FAN
PURRLE | 3 2 —— = I
BROUM 4 4 D
EUGRN 3 > Veliea " J
S S ; ; o W= o=
1Rl = P L. L e |70 e
l 1 1 o= ‘ -
Nos  \-CREN ) 12 (GREEN. & g ‘-—Ncowlo ‘ ‘—(\I«)v ‘ Ml S &
= o | AC220-~240
RED 015 ] JWHIE e P& LiGHT con va P2 0N CIRCUI BREAKER L
BACK| 5 ) BLACK COMPRESSOR 0 | -
PURPLE PURPLE R 2 R Al
Br&w 3 i TN BUE Ty ‘ ‘Blui, 12 é CHILER P I ;)Erifgﬁf 315
e 2 o 3 |y w5 8 BACK
: : .ot 2 CONTROL BOARD =il PURPLE P2 15A
CYAN| ICYAN @ ha
O § § JGE ) 9 J )
N R JNCTONBOX e
NO6  N-CREN 1 | g (GREEN. z @ _= P [ D
. 2
c oS RED i
06 0% Z5==0 3 -
RED) RED = e A —
BACK] } } BACK w9 LT e il e
“BINDIE | = 2 ( TEMPERATURE
PURFLE | 3 3 PURRLE_ @) o T N ZGe0v V7 SENSOR
BROWN 1 BRQ_WN\ R CONTROL CHP a
— GRey GCREY 24 2|2
FGRN | 5 > NelicRn FITER / DCPONER 5 1]
o ] ! lomw ACibC )i ) DEFROST SENSOR
N I A | = [V
o ORANGE § § OG o=
RED —f &
—\+ 9 N RO e =S >
MOTORS CREN 19 | 72 {GREEN. N s
H?
iy N
MOTORS

WIRING DIAGRAM (VCM-5000)

- 118 —



al REV. 1

Illustrated Parts Manu

Figure 29. Screw & Nut

™
\U

(@)

\U

> (@
CJ— 3

—— ®

-119-



Figure 29. Screw & Nut

Illustrated Parts Manual REV. 1

-120-



Figure 29. Screw & Nut

Illustrated Parts Manual REV. 1

F

i




Illustrated Parts Manual REV. 1

Y
= [
=
zZ




Figure 29. Screw & Nut Illustrated Parts Manual REV. 1

® mx

&
® oy

® <=y
® o
=

® S

-123-



® e
oK
oK
O a
oK

.A..
-




al REV. 1

Illustrated Parts Manu

Figure 29. Screw & Nut

I ®

NS )
N6

D

L 1]

- 125~



Figure 29. Screw & Nut Illustrated Parts Manual REV. 1

)
-

H
H

2
®

~ T (T T (113 @
c3
cs

- 126~



Screw & Nut

LHlustrated Parts Manual REV./

SCREW & NUT

ITEM PART NAME AND DESCRIPTION
Al CROSS RECESSED PAN HEAD TAPPING SCREW ST2.2 X9
A2 CROSS RECESSED PAN HEAD TAPPING SCREW ST2.9 X8
A3 CROSS RECESSED PAN HEAD TAPPING SCREW ST4 X7
A4 CROSS RECESSED PAN HEAD TAPPING SCREW ST4 X 13
A5 CROSS RECESSED PAN HEAD TAPPING SCREW ST3 X6
A6 CROSS RECESSED PAN HEAD TAPPING SCREW ST4 X 25
A7 CROSS RECESSED PAN HEAD SCREW M3 X8
A8 CROSS RECESSED PAN HEAD SCREW M5 X 12
A9 POP RIVET, CLOSE TRUSS HEAD 4 X8
Al0 POP RIVET, OPEN TRUSS HEAD 4 X9
All HEXAGON SOCKET SCREW M6X16
Al2 HEXAGON SOCKET SCREW M6X20
Al3 BOLT M8 X20
Al4 BOLT M6 X35
AlS BOLT M6 X 12
Al6 BOLT M4 X 25
Al7 BOLT M8 X35
Al CUP SQUARE NECK BOLT M6 X 20,

Al9 CROSS RECESSED PAN HEAD TAPPING SCREW ST4.2 X13
A20 CROSS RECESSED PAN HEAD SCREW M3 X6

A21 CROSS RECESSED PAN HEAD SCREW M4 X 12

A22 CROSS RECESSED PAN HEAD SCREW M4 X25

A23 BOLT M8 X25,SQUARE NECK

A24 BOLT M8 X 50,SQUARE NECK

- 127 -



Screw & Nut

LHlustrated Parts Manual REV./

A25

HEXAGON SOCKET SCREW M4 X 6

A26 BOLT M8 X 25

A27 CROSS RECESSED FLAT HEAD SCREW M4 X 20

A28 CROSS RECESSED PAN HEAD TAPPING SCREW ST4.2 X110
A29 POP RIVET,OPEN OVAL HEAD 4 X8

A30 HEXAGON SOCKET SCREW M5 X 12

A31 SCREW M4 X 12

A32 POP RIVET, OPEN TRUSS HEAD 3 X8

A33 BOLT M20X45

A34 CROSS RECESSED PAN HEAD SCREW M6X 16

A35 CROSS RECESSED PAN HEAD SCREW M4 X 16

A36 CROSS RECESSED PAN HEAD SCREW M4 X8

A37 CROSS RECESSED PAN HEAD SCREW M6 X 50

A38 CROSS RECESSED PAN HEAD SCREW M4 X 10

A39 CROSS RECESSED PAN HEAD TAPPING SCREW ST4 X'10
A40 CROSS RECESSED PAN HEAD SCREW M5 X75

A41 CROSS RECESSED PAN HEAD SCREW M5 X20

A42 HEXAGON SOCKET SCREW M4 X 12

A43 CROSS RECESSED PAN HEAD SCREW M5 X 12

A44 CROSS RECESSED PAN HEAD TAPPING SCREW ST4.2 X7
A45 BOLT M8 X30

A46 CROSS RECESSED FLAT HEAD SCREW M4 X 12

A47 BOLT M6 X35

A48 BOLT M4 X 12

A49 HEXAGON SOCKET SCREW M8 X20

A50

HEXAGON SOCKET SCREW M8 X35

- 128 -



Screw & Nut

Lustrated Parts Manual REV.]

A5l CROSS RECESSED FLAT HEAD TAPPING SCREW ST4.2X 13
AS52 CROSS RECESSED FLAT HEAD TAPPING SCREW ST4.2X7
AS3 SLOTTED LARGE RAISED CHEESE HEAD SCREW M4 X8
A54 CROSS RECESSED PAN HEAD SCREW M5X 16

ASS CROSS RECESSED FLAT HEAD SCREW M4 X6

A56 SCREW M4 X 8

AS57 SCREW M5 X 12

- 129 -



Screw & Nut

LHlustrated Parts Manual REV./

B1 WASHER ¢ 3
B2 PLAIN WASHER ¢ 5
B3 PLAIN WASHER ¢ 6
B4 PLAIN WASHER ¢ 8

B5 SINGLE COIL SPRING LOCK WASHER ¢ 5 WITH SQUARE ENDS
B6 SINGLE COIL SPRING LOCK WASHER ¢ 6 WITH SQUARE ENDS
B7 SINGLE COIL SPRING LOCK WASHER ¢ 8 WITH SQUARE ENDS
B8 ¢ 5 E-RING

B9 ¢ 6 E-RING

B10 ¢ 12 E-RING

Bl11 M5 RIBBED FLAT HEAD RIVET NUT

B12 M6 RIBBED FLAT HEAD RIVET NUT

B13 &5 NUT

B14 &6 NUT

B15 &8 NUT

B16 ¢ 12 NUT

B17 COLUMN PIN ¢4X16

B18 b4 NUT

B19 &3 NUT

B20 ¢ 8§ NUT,AVOID BACKING UP

B21 ¢4 NUT,AVOID BACKING UP

B22 HEXAGON NUT M4 WITH NONMETAL INSERT

B23 HEXAGON NUT M6 WITH NONMETAL INSERT

B24 HEXAGON NUT M5 WITH NONMETAL INSERT

B25 ¢ 3 E-RING

B26 WASHER ¢4

- 130 -



Screw & Nut

Lustrated Parts Manual REV.]

B27 PLAIN WASHER &3

B28 SINGLE COIL SPRING LOCK WASHER &4 WITH SQUARE ENDS
B29 PLAIN WASHER &4

B30 PLAIN WASHER o 12

B31 $ 24 NUT

B32 HEXAGON NUT M8 WITH NONMETAL INSERT

B33 HEXANGULAR NUT &4

B34 $ 8 E-RING

B35 &4 E-RING

B36 &5 NUT (65Mn)

-131-



Screw & Nut

Lustrated Parts Manual REV.]

Cl1 A8+B5+B2

C2 A12+B3

C3 B13+B5+B2

C4 B14+B6+B3

C5 B15+B7+B4

Co CROSS RECESSED PAN HEAD SCREW M6 X20+B3

-132-



	页面 1
	页面 2
	页面 3
	页面 4
	页面 5
	页面 6
	页面 7
	页面 8
	页面 9
	页面 10
	页面 11
	页面 12
	页面 13
	页面 14
	页面 15
	页面 16
	页面 17
	页面 18
	页面 19
	页面 20
	页面 21
	页面 22
	页面 23
	页面 24
	页面 25
	页面 26
	页面 27
	线束部分
	页面 1
	页面 2
	页面 3
	页面 4
	页面 5
	页面 6
	页面 7
	页面 8
	页面 9
	页面 10
	页面 11
	页面 12
	页面 13
	页面 14
	页面 15
	页面 16
	页面 17
	页面 18
	页面 19

	线束部分
	页面 1
	页面 2
	页面 3
	页面 4
	页面 5
	页面 6
	页面 7
	页面 8
	页面 9
	页面 10
	页面 11
	页面 12
	页面 13
	页面 14
	页面 15
	页面 16
	页面 17
	页面 18
	页面 19

	线束部分
	页面 1
	页面 2
	页面 3
	页面 4
	页面 5
	页面 6
	页面 7
	页面 8
	页面 9
	页面 10
	页面 11
	页面 12
	页面 13
	页面 14
	页面 15
	页面 16
	页面 17
	页面 18
	页面 19

	标准件
	页面 1
	页面 2
	页面 3
	页面 4
	页面 5
	页面 6
	页面 7
	页面 8

	
	页面 1
	页面 2
	页面 3
	页面 4




